MAXIMUM CONDUCTED OUTPUT POWER
5.8GHz

XMit 2017.09.21

Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

TEST EQUIPMENT

Description Manufacturer Model ID Last Cal. Cal. Due
Generator - Signal Agilent N5183A TIK 29-Sep-17 29-Sep-20
Cable ESM Cable Corp. TTBJ141 KMKM-72 | MNU 11-Sep-17 11-Sep-18

Attenuator Fairview Microwave SA18S5W-20 RFX 12-Jun-17 12-Jun-18
Block - DC Fairview Microwave SD3379 AMI 12-Sep-17 12-Sep-18

Analyzer - Spectrum Analyzer Agilent E4440A AAX 16-Mar-17 16-Mar-18

TEST DESCRIPTION

The measurement was made using a direct connection between the RF output of the EUT and a spectrum analyzer. The transmit
frequency was set to the required channels in each band. The transmit power was set to its default maximum. The radio was
operated in the modes as shown in the following data sheets.

Prior to measuring maximum transmit power; the emission bandwidth (B) and the transmission pulse duration (T) were measured.
The method of measuring the emission bandwidth and the associated data are found elsewhere in this test report. The transmission
pulse duration (T) was measured using a zero span on the spectrum analyzer to see the pulses in the time domain.

The maximum conducted output power was measured using ANSI C63.10, Method SA-1 (trace averaging with the EUT transmitting
at full power throughout each sweep).

The spectrum analyzer settings were set per the guidance as well as the following specifics:
-RMS Detector
-Trace average 100 traces in power averaging mode.

-Power was integrated across “B”, by using the channel power function of the analyzer.
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MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

EUT: |M4-2000 Work Order: [ MAX40003
Serial Number:|33 Date: | 23-Oct-17
Customer: [Kwikbit, Inc. Temperature: |22 °C
Attendees:|None Humidity:|37.2% RH
Project:|None Barometric Pres.:[1011 mbar
Tested by:|Dustin Sparks Power:[110VAC/60Hz Job Site:|MNO8
TEST SPECIFICATIONS Test Method
FCC 15.407:2017 JANSI C63.10:2013
COMMENTS
None
DEVIATIONS FROM TEST STANDARD
None
Configuration # 2
Signature
Avg Cond Pwr Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
5725 - 5850 MHz
5735 MHz (Low Channel), 10 MHz BW
4-QAM
Radio 1, Port RFO 23.498 0 235 30 Pass
Radio 1, Port RF1 23.383 0 23.4 30 Pass
Radio 1 Linear Sum N/A N/A 26.5 30 Pass
Radio 2, Port RFO 23.372 0 23.4 30 Pass
Radio 2, Port RF1 23.257 0 233 30 Pass
Radio 2 Linear Sum N/A N/A 26.4 30 Pass
16-QAM
Radio 1, Port RFO 23.439 0 23.4 30 Pass
Radio 1, Port RF1 23.383 0 23.4 30 Pass
Radio 1 Linear Sum N/A N/A 26.4 30 Pass
Radio 2, Port RFO 23.243 0 232 30 Pass
Radio 2, Port RF1 23.214 0 23.2 30 Pass
Radio 2 Linear Sum N/A N/A 26.2 30 Pass
64-QAM
Radio 1, Port RFO 23.416 0 23.4 30 Pass
Radio 1, Port RF1 23.356 0 23.4 30 Pass
Radio 1 Linear Sum N/A N/A 26.4 30 Pass
Radio 2, Port RFO 23.227 0 23.2 30 Pass
Radio 2, Port RF1 23.228 0 232 30 Pass
Radio 2 Linear Sum N/A N/A 26.2 30 Pass
256-QAM
Radio 1, Port RFO 23.398 0 23.4 30 Pass
Radio 1, Port RF1 23.344 0 233 30 Pass
Radio 1 Linear Sum N/A N/A 26.4 30 Pass
Radio 2, Port RFO 23.254 0 23.3 30 Pass
Radio 2, Port RF1 23.229 0 232 30 Pass
Radio 2 Linear Sum N/A N/A 26.3 30 Pass
1024-QAM
Radio 1, Port RFO 23.353 0 23.4 30 Pass
Radio 1, Port RF1 23.324 0 233 30 Pass
Radio 1 Linear Sum N/A N/A 26.4 30 Pass
Radio 2, Port RFO 2321 0 232 30 Pass
Radio 2, Port RF1 23.21 0 23.2 30 Pass
Radio 2 Linear Sum N/A N/A 26.2 30 Pass
5795 MHz (Mid Channel), 10 MHz BW
4-QAM
Radio 1, Port RFO 23.166 0 23.2 30 Pass
Radio 1, Port RF1 23.365 0 234 30 Pass
Radio 1 Linear Sum N/A N/A 26.3 30 Pass
Radio 2, Port RFO 23.42 0 234 30 Pass
Radio 2, Port RF1 23.122 0 23.1 30 Pass
Radio 2 Linear Sum N/A N/A 26.3 30 Pass
16-QAM
Radio 1, Port RFO 23.119 0 231 30 Pass
Radio 1, Port RF1 23.306 0 23.3 30 Pass
Radio 1 Linear Sum N/A N/A 26.2 30 Pass
Radio 2, Port RFO 23.388 0 234 30 Pass
Radio 2, Port RF1 23.061 0 231 30 Pass
Radio 2 Linear Sum N/A N/A 26.3 30 Pass
64-QAM
Radio 1, Port RFO 23.118 0 231 30 Pass
Radio 1, Port RF1 23.291 0 233 30 Pass
Radio 1 Linear Sum N/A N/A 26.2 30 Pass
Radio 2, Port RFO 23.332 0 233 30 Pass
Radio 2, Port RF1 23.069 0 231 30 Pass
Radio 2 Linear Sum N/A N/A 26.2 30 Pass
256-QAM
Radio 1, Port RFO 23.133 0 231 30 Pass
Radio 1, Port RF1 23.301 0 233 30 Pass
Radio 1 Linear Sum N/A N/A 26.2 30 Pass
Radio 2, Port RFO 23.351 0 234 30 Pass
Radio 2, Port RF1 23.078 0 231 30 Pass
Radio 2 Linear Sum N/A N/A 26.3 30 Pass
1024-QAM
Radio 1, Port RFO 23.098 0 231 30 Pass
Radio 1, Port RF1 23.289 0 233 30 Pass
Radio 1 Linear Sum N/A N/A 26.2 30 Pass
Radio 2, Port RFO 23.328 0 233 30 Pass
Radio 2, Port RF1 23.058 0 23.1 30 Pass
Radio 2 Linear Sum N/A N/A 26.2 30 Pass
5845 MHz (High Channel), 10 MHz BW
4-QAM
Radio 1, Port RFO 21.816 0 218 30 Pass
Radio 1, Port RF1 21.473 0 215 30 Pass
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Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
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N/A N/A 247 30 Pass
21.796 0 218 30 Pass
21.472 0 215 30 Pass

N/A N/A 24.7 30 Pass
21.739 0 217 30 Pass
21.452 0 215 30 Pass

N/A N/A 246 30 Pass
21.765 0 21.8 30 Pass
21.447 0 214 30 Pass

N/A N/A 24.6 30 Pass
21.753 0 21.8 30 Pass
21.442 0 214 30 Pass

N/A N/A 246 30 Pass
21.717 0 217 30 Pass
21.436 0 21.4 30 Pass

N/A N/A 24.6 30 Pass
21.761 0 218 30 Pass
21.444 0 21.4 30 Pass

N/A N/A 246 30 Pass
21.729 0 21.7 30 Pass
21.435 0 214 30 Pass

N/A N/A 24.6 30 Pass
21.733 0 21.7 30 Pass

21.42 0 214 30 Pass

N/A N/A 246 30 Pass
21.672 0 217 30 Pass
21.385 0 21.4 30 Pass

N/A N/A 24.6 30 Pass
22.667 0 227 30 Pass
22.508 0 225 30 Pass

N/A N/A 25.6 30 Pass
22.558 0 226 30 Pass

22.28 0 223 30 Pass

N/A N/A 255 30 Pass
22.635 0 226 30 Pass
22.504 0 225 30 Pass

N/A N/A 25.6 30 Pass
22.471 0 225 30 Pass
22.265 0 223 30 Pass

N/A N/A 25.4 30 Pass
22.622 0 226 30 Pass
22.492 0 225 30 Pass

N/A N/A 25.6 30 Pass
22.458 0 225 30 Pass
22.259 0 223 30 Pass

N/A N/A 25.4 30 Pass
22.621 0 226 30 Pass
22.493 0 225 30 Pass

N/A N/A 25.6 30 Pass
22.459 0 225 30 Pass
22241 0 222 30 Pass

N/A N/A 25.4 30 Pass
22.614 0 226 30 Pass
22.498 0 225 30 Pass

N/A N/A 25.6 30 Pass
22.448 0 224 30 Pass
22.242 0 222 30 Pass

N/A N/A 253 30 Pass

22.58 0 226 30 Pass
22.823 0 228 30 Pass
N/A N/A 25.7 30 Pass
22.38 0 224 30 Pass
22.237 0 222 30 Pass

N/A N/A 253 30 Pass
22.524 0 225 30 Pass
22.735 0 227 30 Pass

N/A N/A 25.6 30 Pass
22.355 0 224 30 Pass
22.235 0 222 30 Pass

N/A N/A 253 30 Pass
22511 0 225 30 Pass
22.655 0 227 30 Pass

N/A N/A 25.6 30 Pass
22.353 0 224 30 Pass
22.207 0 222 30 Pass

N/A N/A 253 30 Pass
22.532 0 225 30 Pass
22.614 0 226 30 Pass

N/A N/A 25.6 30 Pass
22.376 0 224 30 Pass
22.202 0 222 30 Pass

N/A N/A 253 30 Pass
22.536 0 225 30 Pass
22.598 0 226 30 Pass

N/A N/A 25.6 30 Pass
22.334 0 223 30 Pass
22.208 0 222 30 Pass

N/A N/A 253 30 Pass
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Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
16-QAM
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
64-QAM
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
256-QAM
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
1024-QAM
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
5755 MHz (Low Channel), 40 MHz BW
4-QAM
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
16-QAM
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
64-QAM
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
256-QAM
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
1024-QAM
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
5795 MHz (Mid Channel), 40 MHz BW
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
16-QAM
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
64-QAM
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
256-QAM
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
1024-QAM
Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum
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22.907
22.404
N/A
22.778
22.332
N/A

22.83
22.386
N/A
22.684
22.329
N/A

22.806
22.343
N/A
22.639
22.303
N/A

22.813
22.337
N/A
22.67
22.311
N/A

22.783
22.366
N/A
22.65
223
N/A

23.283
23.208
N/A
23.296
23.103
N/A

23.269
23.22
N/A
23.221
23.098
N/A

23.255
232
N/A

23.198

23.062
N/A

23.251
23.195
N/A
23.196
23.049
N/A

23.226
23.186
N/A
23.183
23.049
N/A

23.289
23.361
N/A
23.385
23.079
N/A

23.217
23.296
N/A
23.365
23.055
N/A

23.194
23.27
N/A
23.356
23.041
N/A

23.191
23.274
N/A
23.363
23.025
N/A

23.161
23.272
N/A
23.353
23.026
N/A

(=}

229
22.4
257
22.8
223
25.6

22.8
224
25.6
227
22.3
255

228
22.3
256
226
223
25.5

22.8
223
25.6
227
22.3
255

228
22.4
256
227
223
25.5

233
232
26.3
233
231
26.2

233
232
26.3
232
231
26.2

233
232
26.3
232
231
26.2

233
232
26.3
232

26.1

232
232
26.2
232
23
26.1

233
23.4
26.4
23.4
231
26.3

232
233
26.3
234
23.1
26.3

232
233
26.3
23.4
23
26.2

232
233
26.3
234
23
26.2

23.2
233
26.3
234
23
26.2

30
30
30
30
30
30

30
30
30
30
30
30

30
30
30
30
30
30

30
30
30
30
30
30

30
30
30
30
30
30

30
30
30
30
30
30

30
30
30
30
30
30

30
30
30
30
30
30

30
30
30
30
30
30

30
30
30
30
30
30

30
30
30
30
30
30

30
30
30
30
30
30

30
30
30
30
30
30

30
30
30
30
30
30

30
30
30
30
30
30

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass

Pass
Pass
Pass
Pass
Pass
Pass
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Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum

Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1 4-QAM, 10 MHz BW, 5735 MHz
Radio 2 4-QAM, 10 MHz BW, 5735 MHz

Linear Sum

Linear Sum
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Radio 1 4-QAM, 10 MHz, 5735 MHz (5.8 GHz band)
Radio 2 16-QAM, 10 MHz, 5245 MHz (5.2 GHz band)

22.888 0 229 30 Pass
22.619 0 226 30 Pass
N/A N/A 25.8 30 Pass
22.926 0 229 30 Pass
22.622 0 226 30 Pass
N/A N/A 25.8 30 Pass
22.872 0 229 30 Pass
22.598 0 226 30 Pass
N/A N/A 25.8 30 Pass
22.866 0 229 30 Pass
22.609 0 226 30 Pass
N/A N/A 25.8 30 Pass
22.859 0 229 30 Pass
22.58 0 226 30 Pass
N/A N/A 258 30 Pass
22.848 0 228 30 Pass
22.586 0 226 30 Pass
N/A N/A 25.7 30 Pass
22.886 0 229 30 Pass
22.592 0 226 30 Pass
N/A N/A 258 30 Pass
22.847 0 228 30 Pass
22.602 0 226 30 Pass
N/A N/A 25.7 30 Pass
22.87 0 229 30 Pass
22.594 0 226 30 Pass
N/A N/A 258 30 Pass
22.849 0 228 30 Pass
22.601 0 226 30 Pass
N/A N/A 25.7 30 Pass
26.5 30 Pass

26.4 30 Pass

29.5 30 Pass

26.5 30 Pass

249 30 Pass

28.8 30 Pass
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MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 4-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23498 | 0 [ 235 [ 30 [ Pass |

%5 Agilent 10:26:08 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.50 dBm /9.2109 MHz -46.14 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 4-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23383 ] 0 | 23.4 | 30 | Pass ]

Agilent 16:43:14 Oct 18, 2817 R T

|1 Mz

Channel Power Power Spectral Density

23.38 dBm /9.1652 MHz -46.24 dBm/Hz
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MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 4-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23372 ] 0 [ 23.4 [ 30 [ Pass |

%5 Agilent 11:11:21 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.37 dBm /9.2236 MHz -46.28 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 4-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23257 ] 0 | 23.3 | 30 | Pass ]

|1 Mz

Channel Power Power Spectral Density

23.26 dBm /9.2174 MHz -46.39 dBm/Hz
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MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 16-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23439 ] 0 [ 23.4 [ 30 [ Pass |

5 Agilent 10:31:16 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.44 dBm /9.1743 MHz -46.19 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 16-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23383 ] 0 | 23.4 | 30 | Pass ]

Agilent 18:53:07 Oct 18, 2817 R T

|1 Mz

Channel Power Power Spectral Density

23.38 dBm /9.2419 MHz -46.27 dBm/Hz
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MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 16-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23243 ] 0 [ 23.2 [ 30 [ Pass |

5 Agilent 11:16:06 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.24 dBm /9.2141 MHz -46.40 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 16-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23214 ] 0 | 23.2 | 30 | Pass ]

Channel Power Power Spectral Density

23.21 dBm /9.2678 MHz -46.46 dBm/Hz
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MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 64-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23416 | 0 [ 23.4 [ 30 [ Pass |

5 Agilent 10:34:46 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.42 dBm /9.2262 MHz -46.23 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 64-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23356 | 0 | 23.4 | 30 | Pass ]

|1 Mz

Channel Power Power Spectral Density

23.36 dBm /9.2538 MHz -46.31 dBm/Hz
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MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 64-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23227 ] 0 [ 23.2 [ 30 [ Pass |

%5 Agilent 11:20:14 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.23 dBm /9.2597 MHz -46.44 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 64-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23208 ] 0 | 23.2 | 30 | Pass ]

Channel Power Power Spectral Density

23.23 dBm /9.2485 MHz -46.43 dBm/Hz
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MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 256-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23398 | 0 [ 23.4 [ 30 [ Pass |

%5 Agilent 10:33:16 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.40 dBm /9.2555 MHz -46.27 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 256-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23344 ] 0 | 23.3 | 30 | Pass ]

|1 Mz

Channel Power Power Spectral Density

23.34 dBm /9.2296 MHz -46.31 dBm/Hz
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MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 256-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23254 ] 0 [ 23.3 [ 30 [ Pass |

5 Agilent 11:24:07 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.25 dBm /9.2347 MHz -46.40 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 256-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23229 ] 0 | 23.2 | 30 | Pass ]

Agilent 11:42:35 Oct 18, 2817 R T

Channel Power Power Spectral Density

23.23 dBm /9.2313 MHz -46.42 dBm/Hz
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MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 1024-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23353 | 0 [ 23.4 [ 30 [ Pass |

5 Agilent 10:43:00 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.35 dBm /9.2309 MHz -46.30 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 1024-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23324 ] 0 | 23.3 | 30 | Pass ]

Agilent 11:04:07 Oct 18, 2817 R T

|1 Mz

Channel Power Power Spectral Density

23.32 dBm /9.2378 MHz -46.33 dBm/Hz

Report No. MAX40004 162/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 1024-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23.21 [ 0 [ 23.2 [ 30 [ Pass |

%5 Agilent 11:27:42 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.21 dBm /9.2076 MHz -46.43 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 1024-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | | 23.21 | 0 | 23.2 | 30 | Pass ]

Channel Power Power Spectral Density

23.21 dBm /9.2281 MHz -46.44 dBm/Hz

Report No. MAX40004 163/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 4-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23166 | 0 [ 23.2 [ 30 [ Pass |

5 Agilent 13:29:15 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.17 dBm /9.2033 MHz -46.47 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 4-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23365 | 0 | 23.4 | 30 | Pass ]

Channel Power Power Spectral Density

23.36 dBm /9.1631 MHz -46.26 dBm/Hz

Report No. MAX40004 164/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 4-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23.42 [ 0 [ 23.4 [ 30 [ Pass |

%5 Agilent 12:48:21 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.42 dBm /9.2557 MHz -46.24 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 4-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23122 ] 0 | 23.1 | 30 | Pass ]

Agilent 12:28:38 Oct 18, 2817 R T

Channel Power Power Spectral Density

23.12 dBm /9.2219 MHz -46.53 dBm/Hz

Report No. MAX40004 165/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 16-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23119 | 0 [ 23.1 [ 30 [ Pass |

5 Agilent 13:33:19 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.12 dBm /9.2743 MHz -46.55 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 16-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23306 | 0 | 23.3 | 30 | Pass ]

Channel Power Power Spectral Density

23.31 dBm /9.2837 MHz -46.37 dBm/Hz

Report No. MAX40004 166/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 16-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23388 | 0 [ 23.4 [ 30 [ Pass |

% Agilent 12:52:12 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.39 dBm /9.2602 MHz -46.28 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 16-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23061 | 0 | 23.1 | 30 | Pass ]

Channel Power Power Spectral Density

23.86 dBm /9.2197 MHz -46.59 dBm/Hz

Report No. MAX40004 167/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 64-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23118 | 0 [ 23.1 [ 30 [ Pass |

%5 Agilent 13:36:49 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.12 dBm /9.2424 MHz -46.54 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 64-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23201 ] 0 | 23.3 | 30 | Pass ]

Agilent 13:16:88 Oct 18, 2817 R T

Channel Power Power Spectral Density

23.29 dBm /9.2301 MHz -46.36 dBm/Hz

Report No. MAX40004 168/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 64-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23332 | 0 [ 23.3 [ 30 [ Pass |

5 Agilent 12:56:34 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.33 dBm /9.2102 MHz -46.31 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 64-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23069 | 0 | 23.1 | 30 | Pass ]

Agilent 12:35:53 Oct 18, 2817 R T

Channel Power Power Spectral Density

23.87 dBm /9.2622 MHz -46.60 dBm/Hz

Report No. MAX40004 169/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 256-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23133 | 0 [ 23.1 [ 30 [ Pass |

5 Agilent 13:40:46 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.13 dBm /9.2620 MHz -46.53 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 256-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23301 ] 0 | 23.3 | 30 | Pass ]

Agilent 13:28:11 Oct 18, 2817 R T

Channel Power Power Spectral Density

23.30 dBm /9.1918 MHz -46.33 dBm/Hz

Report No. MAX40004 170/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 256-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23351 | 0 [ 23.4 [ 30 [ Pass |

5 Agilent 12:59:58 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.35 dBm /9.2018 MHz -46.29 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 256-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23078 ] 0 | 23.1 | 30 | Pass ]

Channel Power Power Spectral Density

23.88 dBm /9.2612 MHz -46.59 dBm/Hz

Report No. MAX40004 171/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 1024-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23098 | 0 [ 23.1 [ 30 [ Pass |

5 Agilent 13:44:16 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.10 dBm /9.1856 MHz -46.53 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 1024-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23289 ] 0 | 23.3 | 30 | Pass ]

Agilent 13:25:32 Oct 18, 2817 R T

Channel Power Power Spectral Density

23.29 dBm /9.2207 MHz -46.36 dBm/Hz

Report No. MAX40004 172/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 1024-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23328 | 0 [ 23.3 [ 30 [ Pass |

5 Agilent 13:03:24 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.33 dBm /9.2148 MHz -46.32 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 1024-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23058 | 0 | 23.1 | 30 | Pass ]

Channel Power Power Spectral Density

23.86 dBm /9.2084 MHz -46.58 dBm/Hz

Report No. MAX40004 173/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 4-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 21816 | 0 [ 21.8 [ 30 [ Pass |

5 Agilent 13:27:19 Aug 21, 2017

echno

Channel Power Power Spectral Density

21.82 dBm /9.2137 MHz -47.83 dBm/Hz

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 4-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 21473 ] 0 | 21.5 | 30 | Pass ]

C

|1 Mz

Channel Power Power Spectral Density

21.47 dBm /9.2211 MHz -48.17 dBm/Hz

Report No. MAX40004 174/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 4-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 21796 | 0 [ 21.8 [ 30 [ Pass |

5 Agilent 13:05:09 PAug 21, 2017

echno

Channel Power Power Spectral Density

21.80 dBm /9.2564 MHz -47.87 dBm/Hz

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 4-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 21472 ] 0 | 21.5 | 30 | Pass ]

C

|1 Mz

Channel Power Power Spectral Density

21.47 dBm /9.2109 MHz -48.17 dBm/Hz

Report No. MAX40004 175/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 16-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 21739 ] 0 [ 21.7 [ 30 [ Pass |

5 Agilent 13:38:53 FAug 21, 2017

echno

Channel Power Power Spectral Density

21.74 dBm /9.2153 MHz -47.91 dBm/Hz

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 16-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 21452 ] 0 | 21.5 | 30 | Pass ]

C

|1 Mz

Channel Power Power Spectral Density

21.45 dBm /9.2348 MHz -48.20 dBm/Hz

Report No. MAX40004 176/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 16-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 21765 | 0 [ 21.8 [ 30 [ Pass |

5 Agilent 13:11:46 Fug 21, 2017

echno

Channel Power Power Spectral Density

21.77 dBm /9.3237 MHz -47.93 dBm/Hz

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 16-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 21447 ] 0 | 21.4 | 30 | Pass ]

C

|1 Mz

Channel Power Power Spectral Density

21.45 dBm /9.2227 MHz -48.20 dBm/Hz

Report No. MAX40004 177/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 64-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 21753 ] 0 [ 21.8 [ 30 [ Pass |

5 Agilent 13:34:26 Fug 21, 2017

echno

Channel Power Power Spectral Density

21.75 dBm /9.2559 MHz -47.91 dBm/Hz

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 64-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 21442 ] 0 | 21.4 | 30 | Pass ]

C

|1 Mz

Channel Power Power Spectral Density

21.44 dBm /9.26@7 MHz -48.22 dBm/Hz

Report No. MAX40004 178/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 64-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 21717 ] 0 [ 21.7 [ 30 [ Pass |

5 Agilent 13:15:30 Aug 21, 2017

echno

Channel Power Power Spectral Density

21.72 dBm /9.2503 MHz -47.94 dBm/Hz

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 64-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 21436 ] 0 | 21.4 | 30 | Pass ]

C

|1 Mz

Channel Power Power Spectral Density

21.44 dBm /9.2765 MHz -48.24 dBm/Hz

Report No. MAX40004 179/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 256-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 21761 | 0 [ 21.8 [ 30 [ Pass |

5 Agilent 13:35:00 Aug 21, 2017

echno

Channel Power Power Spectral Density

21.76 dBm /9.2429 MHz -47.90 dBm/Hz

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 256-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 21444 ] 0 | 21.4 | 30 | Pass ]

C

|1 Mz

Channel Power Power Spectral Density

21.44 dBm /9.2055 MHz -48.20 dBm/Hz

Report No. MAX40004 180/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 256-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 21729 ] 0 [ 21.7 [ 30 [ Pass |

=5 Agilent 13:19:21 Aug 21, 2017

echno

Channel Power Power Spectral Density

21.73 dBm /9.2196 MHz -47.92 dBm/Hz

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 256-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 21435 ] 0 | 21.4 | 30 | Pass ]

Agilent 12:59:57 Rug 21, 2017

C

|1 Mz

Channel Power Power Spectral Density

21.43 dBm /9.2356 MHz -48.22 dBm/Hz

Report No. MAX40004 181/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 1024-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 21733 ] 0 [ 21.7 [ 30 [ Pass |

5 Agilent 13:41:58 FAug 21, 2017

echno

Channel Power Power Spectral Density

21.73 dBm /9.1920 MHz -47.90 dBm/Hz

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 1024-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | | 21.42 | 0 | 21.4 | 30 | Pass ]

C

|1 Mz

Channel Power Power Spectral Density

21.42 dBm /9.2137 MHz -48.22 dBm/Hz

Report No. MAX40004 182/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 1024-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 21672 | 0 [ 21.7 [ 30 [ Pass |

5 Agilent 13:22:52 Fug 21, 2017

echno

Channel Power Power Spectral Density

21.67 dBm /9.1985 MHz -47.97 dBm/Hz

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 1024-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 21385 ] 0 | 21.4 | 30 | Pass ]

C

|1 Mz

Channel Power Power Spectral Density

21.38 dBm /9.2367 MHz -48.27 dBm/Hz

Report No. MAX40004 183/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 4-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22667 | 0 [ 22.7 [ 30 [ Pass |

5 Agilent 14:13:57 PAug 21, 2017

echno

Channel Power Power Spectral Density

22.67 dBm /17.6194 MHz -49.79 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 4-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22508 ] 0 | 22.5 | 30 | Pass ]

Agilent 14:34:26 Rug 21, 2017

|1 Mz

Channel Power Power Spectral Density

22.51 dBm /17.5992 MHz -49.95 dBm/Hz

Report No. MAX40004 184/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 4-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22558 | 0 [ 22.6 [ 30 [ Pass |

- Agilent 14:57:24 Aug 21, 2617

echno

Channel Power Power Spectral Density

22.56 dBm /17.5544 MHz -49.89 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 4-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | | 22.28 | 0 | 22.3 | 30 | Pass ]

Agilent 15:15:38 Aug 21, 2017

|1 Mz

Channel Power Power Spectral Density

22.28 dBm /17.5886 MHz -50.17 dBm/Hz

Report No. MAX40004 185/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 16-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22635 | 0 [ 22.6 [ 30 [ Pass |

%5 Agilent 14:17:25 Fug 21, 2017

echno

Channel Power Power Spectral Density

22.63 dBm /17.5882 MHz -49.82 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 16-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22504 ] 0 | 22.5 | 30 | Pass ]

Agilent 14:39:81 Rug 21, 2017

|1 Mz

Channel Power Power Spectral Density

22.50 dBm /17.5955 MHz -49.95 dBm/Hz

Report No. MAX40004 186/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 16-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22471 ] 0 [ 225 [ 30 [ Pass |

5 Agilent 15:00:55 PFug 21, 2017

echno

Channel Power Power Spectral Density

22.47 dBm /17.5249 MHz -49.97 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 16-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22265 ] 0 | 22.3 | 30 | Pass ]

Agilent 15:12:58 Rug 21, 2017

|1 Mz

Channel Power Power Spectral Density

22.26 dBm /17.5180@ MHz -50.17 dBm/Hz

Report No. MAX40004 187/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 64-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22622 ] 0 [ 22.6 [ 30 [ Pass |

5 Agilent 14:23:00 Aug 21, 2017

echno

Channel Power Power Spectral Density

22.62 dBm /17.5416 MHz -49.82 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 64-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22492 ] 0 | 22.5 | 30 | Pass ]

Agilent 14:43:35 RAug 21, 2017

|1 Mz

Channel Power Power Spectral Density

22.49 dBm /17.5578 MHz -49.95 dBm/Hz

Report No. MAX40004 188/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 64-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22458 ] 0 [ 225 [ 30 [ Pass |

%5 Agilent 15:04:23 Aug 21, 2017

echno

Channel Power Power Spectral Density

22.46 dBm /17.5610 MHz -49.99 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 64-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22259 ] 0 | 22.3 | 30 | Pass ]

Agilent 15:22:27 Rug 21, 2017

|1 Mz

Channel Power Power Spectral Density

22.26 dBm /17.6574 MHz -50.21 dBm/Hz

Report No. MAX40004 189/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 256-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22621 | 0 [ 22.6 [ 30 [ Pass |

- Agilent 14:27:14 Aug 21, 2617

echno

Channel Power Power Spectral Density

22.62 dBm /17.5384 MHz -49.82 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 256-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22493 ] 0 | 22.5 | 30 | Pass ]

Agilent 14:47:11 Rug 21, 2017

|1 Mz

Channel Power Power Spectral Density

22.49 dBm /17.6149 MHz -49.97 dBm/Hz

Report No. MAX40004 190/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 256-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22459 ] 0 [ 225 [ 30 [ Pass |

5 Agilent 15:07:59 Aug 21, 2017

echno

Channel Power Power Spectral Density

22.46 dBm /17.5488 MHz -49.98 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 256-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22241 ] 0 | 22.2 | 30 | Pass ]

Agilent 15:25:59 Aug 21, 2017

|1 Mz

Channel Power Power Spectral Density

22.24 dBm /17.5692 MHz -50.21 dBm/Hz

Report No. MAX40004 191/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 1024-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22614 | 0 [ 22.6 [ 30 [ Pass |

5 Agilent 14:30:51 Pug 21, 2017

echno

Channel Power Power Spectral Density

22.61 dBm /17.5613 MHz -49.83 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 1024-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22498 ] 0 | 22.5 | 30 | Pass ]

Agilent 14:50:49 RAug 21, 2017

|1 Mz

Channel Power Power Spectral Density

22.50 dBm /17.5153 MHz -49.94 dBm/Hz

Report No. MAX40004 192/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 1024-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22448 ] 0 [ 22.4 [ 30 [ Pass |

5 Agilent 15:11:37 FAug 21, 2017

echno

Channel Power Power Spectral Density

22.45 dBm /17.5772 MHz -50.00 dBm/Hz

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 1024-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22242 ] 0 | 22.2 | 30 | Pass ]

Agilent 15:29:38 Rug 21, 2017

Channel Power Power Spectral Density

22.24 dBm /17.5141 MHz -50.19 dBm/Hz

Report No. MAX40004 193/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 4-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 2258 | 0 [ 22.6 [ 30 [ Pass |

5 Agilent 16:13:46 Fug 21, 2017

echno

Channel Power Power Spectral Density

22.58 dBm /17.5279 MHz -49.86 dBm/Hz

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 4-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22823 ] 0 | 22.8 | 30 | Pass ]

Agilent B8:89:33 Rug 22, 2017

W 1 MHz

Channel Power Power Spectral Density

22.82 dBm /17.5546 MHz -49.62 dBm/Hz

Report No. MAX40004 194/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 4-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 2238 | 0 [ 22.4 [ 30 [ Pass |

% Agilent 15:36:24 Aug 21, 2017

echno

Channel Power Power Spectral Density

22.38 dBm /17.5188 MHz -50.06 dBm/Hz

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 4-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22237 ] 0 | 22.2 | 30 | Pass ]

Agilent 15:54:52 Rug 21, 2017

W 1 MHz

Channel Power Power Spectral Density

22.24 dBm /17.5186 MHz -50.20 dBm/Hz

Report No. MAX40004 195/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 16-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22524 ] 0 [ 225 [ 30 [ Pass |

5 Agilent 16:17:40 Aug 21, 2017

echno

Channel Power Power Spectral Density

22.52 dBm /17.5692 MHz -49.92 dBm/Hz

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 16-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22735 ] 0 | 22.7 | 30 | Pass ]

Agilent B58:13:84 Rug 22, 2017

Channel Power Power Spectral Density

22.74 dBm /17.5580@ MHz -49.71 dBm/Hz

Report No. MAX40004 196/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 16-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22355 | 0 [ 22.4 [ 30 [ Pass |

5 Agilent 15:39:43 Aug 21, 2017

echno

Channel Power Power Spectral Density

22.35 dBm /17.5358 MHz -50.08 dBm/Hz

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 16-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22235 ] 0 | 22.2 | 30 | Pass ]

Agilent 15:52:18 Rug 21, 2017

W 1 MHz

Channel Power Power Spectral Density

22.23 dBm /17.6087 MHz -50.22 dBm/Hz

Report No. MAX40004 197/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 64-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22511 | 0 [ 225 [ 30 [ Pass |

%5 Agilent 16:21:24 Aug 21, 2017

echno

Channel Power Power Spectral Density

22.51 dBm /17.5147 MHz -49.92 dBm/Hz

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 64-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22655 | 0 | 22.7 | 30 | Pass ]

Agilent B58:16:29 Rug 22, 2017

W 1 MHz

Channel Power Power Spectral Density

22.6b dBm /17.5238 MHz -49.78 dBm/Hz

Report No. MAX40004 198/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 64-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22353 | 0 [ 22.4 [ 30 [ Pass |

= Agilent 15:43:25 FAug 21, 2017

echno

Channel Power Power Spectral Density

22.35 dBm /17.5581 MHz -50.09 dBm/Hz

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 64-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22207 ] 0 | 22.2 | 30 | Pass ]

Agilent 16:81:41 Aug 21, 2017

W 1 MHz

Channel Power Power Spectral Density

22.21 dBm /17.5187 MHz -50.23 dBm/Hz

Report No. MAX40004 199/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 256-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22532 ] 0 [ 225 [ 30 [ Pass |

5 Agilent 16:25:05 FAug 21, 2017

echno

Channel Power Power Spectral Density

22.53 dBm /17.5887 MHz -49.92 dBm/Hz

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 256-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22614 ] 0 | 22.6 | 30 | Pass ]

Agilent 85:19:57 Rug 22, 2017

Channel Power Power Spectral Density

22.61 dBm /17.5763 MHz -49.84 dBm/Hz

Report No. MAX40004 200/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 256-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22376 | 0 [ 22.4 [ 30 [ Pass |

5 Agilent 15:47:10 Aug 21, 2017

echno

Channel Power Power Spectral Density

22.38 dBm /17.573@ MHz -50.87 dBm/Hz

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 256-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22202 ] 0 | 22.2 | 30 | Pass ]

Agilent 16:85:11 Aug 21, 2017

W 1 MHz

Channel Power Power Spectral Density

22.20 dBm /17.5334 MHz -50.24 dBm/Hz

Report No. MAX40004 201/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 1024-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22536 | 0 [ 225 [ 30 [ Pass |

=5 Agilent 16:28:27 Aug 21, 2017

echno

Channel Power Power Spectral Density

22.54 dBm /17.5487 MHz -49.91 dBm/Hz

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 1024-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22598 ] 0 | 22.6 | 30 | Pass ]

Agilent B8:23:48 Rug 22, 2017

W 1 MHz

Channel Power Power Spectral Density

22.60 dBm /17.5859 MHz -49.85 dBm/Hz

Report No. MAX40004 202/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 1024-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22334 | 0 [ 22.3 [ 30 [ Pass |

5 Agilent 15:51:08 FAug 21, 2017

echno

Channel Power Power Spectral Density

22.33 dBm /17.5553 MHz -50.11 dBm/Hz

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 1024-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22208 ] 0 | 22.2 | 30 | Pass ]

Agilent 16:82:34 Rug 21, 2017

W 1 MHz

Channel Power Power Spectral Density

22.21 dBm /17.5115 MHz -50.22 dBm/Hz

Report No. MAX40004 203/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 4-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22907 ] 0 [ 22.9 [ 30 [ Pass |

= Agilent B8:25:03 PAug 22, 2017

echno

Channel Power Power Spectral Density

22.91 dBm /17.5841 MHz -49.54 dBm/Hz

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 4-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22404 ] 0 | 22.4 | 30 | Pass ]

Agilent B58:46:86 Aug 22, 2017

|1 Mz

Channel Power Power Spectral Density

22.40 dBm /17.5549 MHz -50.84 dBm/Hz

Report No. MAX40004 204/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 4-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22778 ] 0 [ 22.8 [ 30 [ Pass |

5 Agilent B9:12:26 PAug 22, 2017

echno

Channel Power Power Spectral Density

22.78 dBm /17.5389 MHz -49.66 dBm/Hz

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 4-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22332 ] 0 | 22.3 | 30 | Pass ]

Agilent 99:30:45 Rug 22, 2017

|1 Mz

Channel Power Power Spectral Density

22.33 dBm /17.5722 MHz -50.12 dBm/Hz

Report No. MAX40004 205/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 16-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 2283 | 0 [ 22.8 [ 30 [ Pass |

5 Agilent B8:31:37 PAug 22, 2017

echno

Channel Power Power Spectral Density

22.83 dBm /17.4531 MHz -49.59 dBm/Hz

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 16-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22386 | 0 | 22.4 | 30 | Pass ]

Agilent 858:49:32 Rug 22, 2017

|1 Mz

Channel Power Power Spectral Density

22.39 dBm /17.5677 MHz -50.06 dBm/Hz

Report No. MAX40004 206/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 16-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22684 | 0 [ 22.7 [ 30 [ Pass |

5 Agilent B9:16:01 Pug 22, 2017

echno

Channel Power Power Spectral Density

22.68 dBm /17.5267 MHz -49.7/5 dBm/Hz

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 16-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22329 ] 0 | 22.3 | 30 | Pass ]

Agilent B9:34:29 Rug 22, 2017

|1 Mz

Channel Power Power Spectral Density

22.33 dBm /17.5046 MHz -50.10 dBm/Hz

Report No. MAX40004 207/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 64-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22806 | 0 [ 22.8 [ 30 [ Pass |

5 Agilent B8:35:08 PAug 22, 2017

echno

Channel Power Power Spectral Density

22.81 dBm /17.5849 MHz -49.65 dBm/Hz

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 64-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22343 ] 0 | 22.3 | 30 | Pass ]

Agilent 95:53:14 Rug 22, 2017

|1 Mz

Channel Power Power Spectral Density

22.34 dBm /17.5439 MHz -50.10 dBm/Hz

Report No. MAX40004 208/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 64-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22639 | 0 [ 22.6 [ 30 [ Pass |

5 Agilent 89:19:35 PFug 22, 2017

echno

Channel Power Power Spectral Density

22.64 dBm /17.5299 MHz -49.80 dBm/Hz

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 64-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22303 ] 0 | 22.3 | 30 | Pass ]

Agilent 99:38:85 RAug 22, 2017

|1 Mz

Channel Power Power Spectral Density

22.30 dBm /17.5547 MHz -50.14 dBm/Hz

Report No. MAX40004 209/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 256-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22813 | 0 [ 22.8 [ 30 [ Pass |

%5 Agilent B8:35:45 PAug 22, 2017

echno

Channel Power Power Spectral Density

22.81 dBm /17.5889 MHz -49.64 dBm/Hz

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 256-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22337 ] 0 | 22.3 | 30 | Pass ]

Agilent B8:56:41 Rug 22, 2017

|1 Mz

Channel Power Power Spectral Density

22.34 dBm /17.5335 MHz -50.10 dBm/Hz

Report No. MAX40004 210/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 256-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22.67 [ 0 [ 22.7 [ 30 [ Pass |

5 Agilent B9:23:23 Aug 22, 2017

echno

Channel Power Power Spectral Density

22.67 dBm /17.5167 MHz -49.76 dBm/Hz

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 256-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22311 ] 0 | 22.3 | 30 | Pass ]

Agilent 99:41:32 Rug 22, 2017

|1 Mz

Channel Power Power Spectral Density

22.31 dBm /17.5841 MHz -50.14 dBm/Hz

Report No. MAX40004 211/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 1024-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22783 ] 0 [ 22.8 [ 30 [ Pass |

=5 Agilent 88:42:25 FAug 22, 2017

echno

Channel Power Power Spectral Density

22.78 dBm /17.5223 MHz -49.65 dBm/Hz

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 1024-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22366 | 0 | 22.4 | 30 | Pass ]

Agilent B9:87:30 Aug 22, 2017

|1 Mz

Channel Power Power Spectral Density

22.37 dBm /17.5861 MHz -50.09 dBm/Hz

Report No. MAX40004 212/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 1024-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 2265 | 0 [ 22.7 [ 30 [ Pass |

5 Agilent B9:27:03 Aug 22, 2017

echno

Channel Power Power Spectral Density

22.65 dBm /17.5810 MHz -49.80 dBm/Hz

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 1024-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | | 22.3 | 0 | 22.3 | 30 | Pass ]

Agilent 99:44:57 Rug 22, 2017

|1 Mz

Channel Power Power Spectral Density

22.30 dBm /17.4924 MHz -50.13 dBm/Hz

Report No. MAX40004 213/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 4-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23283 | 0 [ 23.3 [ 30 [ Pass |

%5 Agilent 13:58:44 Oct 18, 2017 R T
T 5 Tec

echno

Channel Power Power Spectral Density

23.28 dBm /37.3841 MHz -52.44 dBm/Hz

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 4-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23208 ] 0 | 23.2 | 30 | Pass ]

Agilent 14:17:85 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.21 dBm /37.4711 MHz -52.53 dBm/Hz

Report No. MAX40004 214/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 4-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23206 | 0 [ 23.3 [ 30 [ Pass |

5 Agilent 14:38:56 Oct 18, 2017 R T
T 5 Tec

echno

Channel Power Power Spectral Density

23.30 dBm /37.3799 MHz -52.43 dBm/Hz

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 4-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23103 ] 0 | 23.1 | 30 | Pass ]

Agilent 14:57:32 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.10 dBm /37.4587 MHz -52.63 dBm/Hz

Report No. MAX40004 215/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 16-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23269 | 0 [ 23.3 [ 30 [ Pass |

s Agilent 14:62:14 Oct 18, 2617 R T

echno

Channel Power Power Spectral Density

23.27/ dBm /37.4538 MHz -52.47 dBm/Hz

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 16-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | | 23.22 | 0 | 23.2 | 30 | Pass ]

Agilent 14:21:38 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.22 dBm /37.4111 MHz -52.51 dBm/Hz

Report No. MAX40004 216/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 16-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23221 ] 0 [ 23.2 [ 30 [ Pass |

s Agilent 14:42:24 Oct 18, 2617 R T

echno

Channel Power Power Spectral Density

23.22 dBm /37.4589 MHz -52.51 dBm/Hz

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 16-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23008 ] 0 | 23.1 | 30 | Pass ]

Agilent 15:61:62 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.10 dBm /37.3651 MHz -52.63 dBm/Hz

Report No. MAX40004 217/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 64-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23255 ] 0 [ 23.3 [ 30 [ Pass |

5 Agilent 14:05:41 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.25 dBm /37.4364 MHz -52.48 dBm/Hz

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 64-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | | 23.2 | 0 | 23.2 | 30 | Pass ]

Agilent 14:25:58 Oct 18, 2817 R T

Channel Power Power Spectral Density

23.20 dBm /37.5168 MHz -52.54 dBm/Hz

Report No. MAX40004 218/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 64-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23198 | 0 [ 23.2 [ 30 [ Pass |

5 Agilent 14:46:88 Oct 18, 2017 R T
M 5 C

echno

Channel Power Power Spectral Density

23.20 dBm /37.4357 MHz -52.53 dBm/Hz

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 64-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23062 ] 0 | 23.1 | 30 | Pass ]

Agilent 15:65:26 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.86 dBm /37.4670 MHz -52.67 dBm/Hz

Report No. MAX40004 219/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 256-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23251 ] 0 [ 23.3 [ 30 [ Pass |

5 Agilent 14:09:19 Oct 18, 2017 R T
T 5 Tec

echno

Channel Power Power Spectral Density

23.25 dBm /37.2717 MHz -52.46 dBm/Hz

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 256-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23195 ] 0 | 23.2 | 30 | Pass ]

Agilent 14:36:64 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.20 dBm /37.3939 MHz -52.53 dBm/Hz

Report No. MAX40004 220/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 256-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23196 | 0 [ 23.2 [ 30 [ Pass |

5 Agilent 14:50:16 Oct 18, 2017 R T
T 5 Tec

echno

Channel Power Power Spectral Density

23.20 dBm /37.4453 MHz -52.54 dBm/Hz

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 256-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23049 ] 0 | 23 | 30 | Pass ]

Agilent 15:63:81 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.85 dBm /37.3309 MHz -52.67 dBm/Hz

Report No. MAX40004 221/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 1024-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23226 | 0 [ 23.2 [ 30 [ Pass |

%5 Agilent 14:13:06 Oct 18, 2017 R T
T 5 Tec

echno

Channel Power Power Spectral Density

23.23 dBm /37.4122 MHz -52.50 dBm/Hz

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 1024-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23186 | 0 | 23.2 | 30 | Pass ]

Agilent 14:33:54 Oct 18, 2817 R T

Channel Power Power Spectral Density

23.19 dBm /37.3777 MHz -52.54 dBm/Hz

Report No. MAX40004 222/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 1024-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23183 | 0 [ 23.2 [ 30 [ Pass |

5 Agilent 14:53:46 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.18 dBm /37.3264 MHz -52.54 dBm/Hz

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 1024-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23049 ] 0 | 23 | 30 | Pass ]

Agilent 15:12:35 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.85 dBm /37.3341 MHz -52.67 dBm/Hz

Report No. MAX40004 223/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 4-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23289 | 0 [ 23.3 [ 30 [ Pass |

5 Agilent 88:02:12 Oct 19, 2017 R T

echno

Channel Power Power Spectral Density

23.29 dBm /37.4821 MHz -52.45 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 4-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23361 | 0 | 23.4 | 30 | Pass ]

Agilent 15:55:43 Oct 18, 2817 R T

Channel Power Power Spectral Density

23.36 dBm /37.4290 MHz -52.37 dBm/Hz

Report No. MAX40004 224/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 4-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23385 | 0 [ 23.4 [ 30 [ Pass |

5 Agilent 15:37:45 Oct 18, 2017 R T
T 5 Tec

echno

Channel Power Power Spectral Density

23.39 dBm /37.4626 MHz -52.35 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 4-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23079 ] 0 | 23.1 | 30 | Pass ]

Agilent 15:18:29 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.88 dBm /37.5276 MHz -52.66 dBm/Hz

Report No. MAX40004 225/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 16-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23217 ] 0 [ 23.2 [ 30 [ Pass |

5 Agilent B8:05:36 Oct 19, 2017 R T

echno

Channel Power Power Spectral Density

23.22 dBm /37.4236 MHz -52.51 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 16-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23206 ] 0 | 23.3 | 30 | Pass ]

Agilent 15:53:18 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.30 dBm /37.4543 MHz -52.44 dBm/Hz

Report No. MAX40004 226/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 16-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23365 | 0 [ 23.4 [ 30 [ Pass |

s Agilent 15:41:84 Oct 18, 2617 R T
M 5 C

echno

Channel Power Power Spectral Density

23.36 dBm /37.4517 MHz -52.37 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 16-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23055 | 0 | 23.1 | 30 | Pass ]

Agilent 15:22:39 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.86 dBm /37.2572 MHz -52.66 dBm/Hz

Report No. MAX40004 227/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 64-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23194 ] 0 [ 23.2 [ 30 [ Pass |

5 Agilent 88:09:16 Oct 19, 2017 R T

echno

Channel Power Power Spectral Density

23.19 dBm /37.5216 MHz -52.55 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 64-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | | 23.27 | 0 | 23.3 | 30 | Pass ]

Agilent 16:02:31 Oct 18, 2817 R T

Channel Power Power Spectral Density

23.27/ dBm /37.4434 MHz -52.46 dBm/Hz

Report No. MAX40004 228/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 64-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23356 | 0 [ 23.4 [ 30 [ Pass |

5 Agilent 15:44:36 Oct 18, 2017 R T

echno

Channel Power Power Spectral Density

23.36 dBm /37.4888 MHz -52.38 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 64-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23041 ] 0 | 23 | 30 | Pass ]

Agilent 15:26:29 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.84 dBm /37.4155 MHz -52.69 dBm/Hz

Report No. MAX40004 229/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 256-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23101 | 0 [ 23.2 [ 30 [ Pass |

5 Agilent 88:12:26 Oct 19, 2017 R T
T 5 Tec

echno

Channel Power Power Spectral Density

23.19 dBm /37.3518 MHz -52.53 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 256-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23274 ] 0 | 23.3 | 30 | Pass ]

Agilent 16:06:28 Oct 18, 2817 R T

Channel Power Power Spectral Density

23.27/ dBm /37.3441 MHz -52.45 dBm/Hz

Report No. MAX40004 230/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 256-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23363 | 0 [ 23.4 [ 30 [ Pass |

5 Agilent 15:48:09 Oct 18, 2017 R T
T 5 Tec

echno

Channel Power Power Spectral Density

23.36 dBm /37.3045 MHz -52.35 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 256-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23025 ] 0 | 23 | 30 | Pass ]

Agilent 15:36:15 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.83 dBm /37.2462 MHz -52.69 dBm/Hz

Report No. MAX40004 231/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 1024-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23161 | 0 [ 23.2 [ 30 [ Pass |

%5 Agilent 88:15:49 Oct 19, 2017 R T
T 5 Tec

echno

Channel Power Power Spectral Density

23.16 dBm /37.3123 MHz -52.56 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 1024-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23272 ] 0 | 23.3 | 30 | Pass ]

Agilent 16:09:54 Oct 18, 2817 R T

Channel Power Power Spectral Density

23.27/ dBm /37.4392 MHz -52.46 dBm/Hz

Report No. MAX40004 232/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 1024-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 23353 | 0 [ 23.4 [ 30 [ Pass |

5 Agilent 15:51:39 Oct 18, 2017 R T
T 5 Tec

echno

Channel Power Power Spectral Density

23.35 dBm /37.4314 MHz -52.38 dBm/Hz

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 1024-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 23026 ] 0 | 23 | 30 | Pass ]

Agilent 15:33:46 Oct 18, 2017 R T
211t C

Channel Power Power Spectral Density

23.83 dBm /37.3394 MHz -52.70 dBm/Hz

Report No. MAX40004 233/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 4-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22888 | 0 [ 22.9 [ 30 [ Pass |

5 Agilent 12:50:59 PAug 22, 2017

echno

Channel Power Power Spectral Density

22.89 dBm /37.3999 MHz -52.84 dBm/Hz

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 4-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22619 ] 0 | 22.6 | 30 | Pass ]

Agilent 13:82:24 Rug 22, 2017
211t C

[

W 1 MHz

Channel Power Power Spectral Density

22.62 dBm /37.5032 MHz -53.12 dBm/Hz

Report No. MAX40004 234/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 4-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22926 | 0 [ 22.9 [ 30 [ Pass |

=5 Agilent 13:28:33 Aug 22, 2017

echno

Channel Power Power Spectral Density

22.93 dBm /37.4189 MHz -52.81 dBm/Hz

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 4-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22622 ] 0 | 22.6 | 30 | Pass ]

Agilent 13:45:30 Rug 22, 2017
211t C

[

W 1 MHz

Channel Power Power Spectral Density

22.62 dBm /37.4869 MHz -53.12 dBm/Hz

Report No. MAX40004 235/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 16-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22872 | 0 [ 22.9 [ 30 [ Pass |

%5 Agilent 12:54:31 Fug 22, 2017

echno

Channel Power Power Spectral Density

22.87 dBm /37.4865 MHz -52.87 dBm/Hz

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 16-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22598 ] 0 | 22.6 | 30 | Pass ]

Agilent 13:11:46 Rug 22, 2017
211t C

[=

W 1 MHz

Channel Power Power Spectral Density

22.60 dBm /37.3744 MHz -53.13 dBm/Hz

Report No. MAX40004 236/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 16-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22866 | 0 [ 22.9 [ 30 [ Pass |

=5 Agilent 13:31:53 FAug 22, 2017

echno

Channel Power Power Spectral Density

22.87 dBm /37.4352 MHz -52.87 dBm/Hz

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 16-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22609 ] 0 | 22.6 | 30 | Pass ]

Agilent 13:49:14 Rug 22, 2017
211t C

[=

W 1 MHz

Channel Power Power Spectral Density

22.61 dBm /37.3517 MHz -53.11 dBm/Hz

Report No. MAX40004 237/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 64-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22859 | 0 [ 22.9 [ 30 [ Pass |

% Agilent 12:57:53 FAug 22, 2017

echno

Channel Power Power Spectral Density

22.86 dBm /37.3341 MHz -52.86 dBm/Hz

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 64-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | | 22.58 | 0 | 22.6 | 30 | Pass ]

Agilent 13:15:84 Rug 22, 2017
211t C

[=

W 1 MHz

Channel Power Power Spectral Density

22.58 dBm /37.3423 MHz -53.14 dBm/Hz

Report No. MAX40004 238/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 64-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22848 | 0 [ 22.8 [ 30 [ Pass |

=5 Agilent 13:35:13 FAug 22, 2017

echno

Channel Power Power Spectral Density

22.85 dBm /37.4119 MHz -52.88 dBm/Hz

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 64-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22586 | 0 | 22.6 | 30 | Pass ]

Agilent 13:52:58 Rug 22, 2017
211t C

[=

W 1 MHz

Channel Power Power Spectral Density

22.59 dBm /37.3489 MHz -53.14 dBm/Hz

Report No. MAX40004 239/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 256-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22886 | 0 [ 22.9 [ 30 [ Pass |

5 Agilent 13:01:14 Pug 22, 2017

echno

Channel Power Power Spectral Density

22.89 dBm /37.5648 MHz -52.86 dBm/Hz

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 256-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22592 ] 0 | 22.6 | 30 | Pass ]

Agilent 13:18:34 Rug 22, 2017
211t C

[=

W 1 MHz

Channel Power Power Spectral Density

22.59 dBm /37.3951 MHz -53.14 dBm/Hz

Report No. MAX40004 240/633



MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 256-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22847 ] 0 [ 22.8 [ 30 [ Pass |

=5 Agilent 13:38:34 Aug 22, 2017

echno

Channel Power Power Spectral Density

22.85 dBm /37.2993 MHz -52.87 dBm/Hz

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 256-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22602 ] 0 | 22.6 | 30 | Pass ]

Agilent 13:56:23 Rug 22, 2017
211t C

[=

W 1 MHz

Channel Power Power Spectral Density

22.60 dBm /37.3589 MHz -53.12 dBm/Hz
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MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 1024-QAM, Radio 1, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22.87 [ 0 [ 22.9 [ 30 [ Pass |

5 Agilent 13:04:53 PAug 22, 2017

echno

Channel Power Power Spectral Density

22.87 dBm /37.3526 MHz -52.85 dBm/Hz

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 1024-QAM, Radio 1, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22594 ] 0 | 22.6 | 30 | Pass ]

Agilent 13:22:42 Rug 22, 2017
211t C

[=

W 1 MHz

Channel Power Power Spectral Density

22.59 dBm /37.3092 MHz -53.12 dBm/Hz
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MAXIMUM CONDUCTED OUTPUT POWER 5.8GHz

ThiTx 2017.07.11 XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 1024-QAM, Radio 2, Port RFO
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
[ [ [ 22849 | 0 [ 22.8 [ 30 [ Pass |

5 Agilent 13:41:57 Pug 22, 2017

echno

Channel Power Power Spectral Density

22.85 dBm /37.4627 MHz -52.89 dBm/Hz

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 1024-QAM, Radio 2, Port RF1
Avg Cond Pwr  Duty Cycle Out Pwr Limit
(dBm) Factor (dB) (dBm) (dBm) Result
| | [ 22601 ] 0 | 22.6 | 30 | Pass ]

Agilent 13:59:44 Rug 22, 2017
211t C

[=

W 1 MHz

Channel Power Power Spectral Density

22.60 dBm /37.4718 MHz -53.14 dBm/Hz
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EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

TEST EQUIPMENT

Description Manufacturer Model ID Last Cal. Cal. Due
Generator - Signal Agilent N5183A TIK 29-Sep-17 29-Sep-20
Cable ESM Cable Corp. TTBJ141 KMKM-72 | MNU 11-Sep-17 11-Sep-18

Attenuator Fairview Microwave SA18S5W-20 RFX 12-Jun-17 12-Jun-18

Block - DC Fairview Microwave SD3379 AMI 12-Sep-17 12-Sep-18

Analyzer - Spectrum Analyzer Agilent E4440A AAX 16-Mar-17 16-Mar-18

TEST DESCRIPTION

The measurement was made using a direct connection between the RF output of the EUT and a spectrum analyzer. The transmit
frequencies and data rates listed in the datasheet were measured in each band utilized by the radio. The transmit power was set to
its default maximum.

Per ANSI C63.10, the spectrum analyzer settings were as follows:

-RBW = Approx. 1% of the emission bandwidth (B).

-VBW = > RBW

-Detector = Peak

-Trace mode = max hold

The spectrum analyzer occupied bandwidth measurement function was then used to measure 26 dB emission bandwidth.

There is no required limit to be met in the rule part for this test. The purpose of the test is to both report the results as required and
to utilize the emission bandwidth for setting the channel power integration bandwidth during conducted output power testing.
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EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

EUT: |M4-2000 Work Order: [ MAX40003
Serial Number:|33 Date: | 20-Oct-17
Customer: [Kwikbit, Inc. Temperature:|22.2 °C
Attendees:|None Humidity:|44.2% RH
Project:|None Barometric Pres.:[1011 mbar
Tested by:|Dustin Sparks Power:[110VAC/60Hz Job Site:|MNO8
TEST SPECIFICATIONS Test Method
FCC 15.407:2017 JANSI C63.10:2013
COMMENTS
None
DEVIATIONS FROM TEST STANDARD
None
Configuration # 2 R
Signature =
Value Limit Result
5150 - 5250 MHz Band
5160 MHz (Low Channel), 10 MHz BW
4-QAM
Radio 1, RFO 10.065 MHz N/A N/A
Radio 1, RF1 10.098 MHz N/A N/A
Radio 2, RFO 10.063 MHz N/A N/A
Radio 2, RF1 10.056 MHz N/A N/A
16-QAM
Radio 1, RFO 10.079 MHz N/A N/A
Radio 1, RF1 10.072 MHz N/A N/A
Radio 2, RFO 10.06 MHz N/A N/A
Radio 2, RF1 10.091 MHz N/A N/A
64-QAM
Radio 1, RFO 10.053 MHz N/A N/A
Radio 1, RF1 10.078 MHz N/A N/A
Radio 2, RFO 10.071 MHz N/A N/A
Radio 2, RF1 10.077 MHz N/A N/A
256-QAM
Radio 1, RFO 10.089 MHz N/A N/A
Radio 1, RF1 10.108 MHz N/A N/A
Radio 2, RFO 10.083 MHz N/A N/A
Radio 2, RF1 10.038 MHz N/A N/A
1024-QAM
Radio 1, RFO 10.108 MHz N/A N/A
Radio 1, RF1 10.084 MHz N/A N/A
Radio 2, RFO 10.061 MHz N/A N/A
Radio 2, RF1 10.052 MHz N/A N/A
5195 MHz (Low Channel), 10 MHz BW
4-QAM
Radio 1, RFO 10.09 MHz N/A N/A
Radio 1, RF1 10.061 MHz N/A N/A
Radio 2, RFO 10.062 MHz N/A N/A
Radio 2, RF1 10.06 MHz N/A N/A
16-QAM
Radio 1, RFO 10.027 MHz N/A N/A
Radio 1, RF1 10.032 MHz N/A N/A
Radio 2, RFO 10.062 MHz N/A N/A
Radio 2, RF1 10.066 MHz N/A N/A
64-QAM
Radio 1, RFO 10.041 MHz N/A N/A
Radio 1, RF1 10.067 MHz N/A N/A
Radio 2, RFO 10.075 MHz N/A N/A
Radio 2, RF1 10.079 MHz N/A N/A
256-QAM
Radio 1, RFO 10.037 MHz N/A N/A
Radio 1, RF1 10.101 MHz N/A N/A
Radio 2, RFO 10.076 MHz N/A N/A
Radio 2, RF1 10.064 MHz N/A N/A
1024-QAM
Radio 1, RFO 10.076 MHz N/A N/A
Radio 1, RF1 10.074 MHz N/A N/A
Radio 2, RFO 10.069 MHz N/A N/A
Radio 2, RF1 10.08 MHz N/A N/A
5245 MHz (High Channel), 10 MHz BW
4-QAM
Radio 1, RFO 10.049 MHz N/A N/A
Radio 1, RF1 10.084 MHz N/A N/A
Radio 2, RFO 10.058 MHz N/A N/A
Radio 2, RF1 10.068 MHz N/A N/A
16-QAM
Radio 1, RFO 10.075 MHz N/A N/A
Radio 1, RF1 10.038 MHz N/A N/A
Radio 2, RFO 9.953 MHz N/A N/A
Radio 2, RF1 10.05 MHz N/A N/A
64-QAM
Radio 1, RFO 10.024 MHz N/A N/A
Radio 1, RF1 10.091 MHz N/A N/A
Radio 2, RFO 10.075 MHz N/A N/A
Radio 2, RF1 10.047 MHz N/A N/A
256-QAM
Radio 1, RFO 10.038 MHz N/A N/A
Radio 1, RF1 10.042 MHz N/A N/A
Radio 2, RFO 10.045 MHz N/A N/A
Radio 2, RF1 10.034 MHz N/A N/A
1024-QAM
Radio 1, RFO 10.078 MHz N/A N/A
Radio 1, RF1 10.057 MHz N/A N/A
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Radio 2, RFO 10.099 MHz N/A N/A

Radio 2, RF1 10.059 MHz N/A N/A
Radio 1, RFO 19.266 MHz N/A N/A
Radio 1, RF1 19.274 MHz N/A N/A
Radio 2, RFO 19.208 MHz N/A N/A
Radio 2, RF1 19.181 MHz N/A N/A
Radio 1, RFO 19.299 MHz N/A N/A
Radio 1, RF1 19.256 MHz N/A N/A
Radio 2, RFO 19.277 MHz N/A N/A
Radio 2, RF1 19.251 MHz N/A N/A
Radio 1, RFO 19.258 MHz N/A N/A
Radio 1, RF1 19.302 MHz N/A N/A
Radio 2, RFO 19.242 MHz N/A N/A
Radio 2, RF1 19.252 MHz N/A N/A
Radio 1, RFO 19.281 MHz N/A N/A
Radio 1, RF1 19.368 MHz N/A N/A
Radio 2, RFO 19.239 MHz N/A N/A
Radio 2, RF1 19.159 MHz N/A N/A
Radio 1, RFO 19.307 MHz N/A N/A
Radio 1, RF1 19.27 MHz N/A N/A
Radio 2, RFO 19.195 MHz N/A N/A
Radio 2, RF1 19.23 MHz N/A N/A
Radio 1, RFO 19.295 MHz N/A N/A
Radio 1, RF1 19.333 MHz N/A N/A
Radio 2, RFO 19.299 MHz N/A N/A
Radio 2, RF1 19.296 MHz N/A N/A
Radio 1, RFO 19.306 MHz N/A N/A
Radio 1, RF1 19.333 MHz N/A N/A
Radio 2, RFO 19.3 MHz N/A N/A
Radio 2, RF1 19.186 MHz N/A N/A
Radio 1, RFO 19.318 MHz N/A N/A
Radio 1, RF1 19.242 MHz N/A N/A
Radio 2, RFO 19.212 MHz N/A N/A
Radio 2, RF1 19.15 MHz N/A N/A
Radio 1, RFO 19.332 MHz N/A N/A
Radio 1, RF1 19.381 MHz N/A N/A
Radio 2, RFO 19.196 MHz N/A N/A
Radio 2, RF1 19.232 MHz N/A N/A
Radio 1, RFO 19.288 MHz N/A N/A
Radio 1, RF1 19.324 MHz N/A N/A
Radio 2, RFO 19.306 MHz N/A N/A
Radio 2, RF1 19.288 MHz N/A N/A

Radio 1, RFO 19.316 MHz NIA NIA

Radio 1, RF1 19.221 MHz NIA NIA

Radio 2, RFO 19.219 MHz NIA NIA

Radio 2, RF1 19.238 MHz NIA NIA
IEQAM

Radio 1, RFO 19.307 MHz NIA NIA

Radio 1, RF1 19.084 MHz NIA NIA

Radio 2, RFO 19.195 MHz NIA NIA

Radio 2, RF1 19.176 MHz NIA NIA
BAQAM

Radio 1, RFO 19.235 MHz NIA NIA

Radio 1, RF1 19.264 MHz NIA NIA

Radio 2, RFO 19.23 MHz NIA NIA

Radio 2, RF1 19.202 MHz NIA NIA
2/6QAM

Radio 1, RFO 19.168 MHz NIA NIA

Radio 1, RF1 19.332 MHz NIA NIA

Radio 2, RFO 19.249 MHz NIA NIA

Radio 2, RF1 19.271 MHz NIA NIA
1024-QAM

Radio 1, RFO 19.213 MHz NIA NIA

Radio 1, RF1 19.209 MHz NIA NIA

Radio 2, RFO 19.195 MHz NIA NIA

Radio 2, RF1 19.245 MHz NIA NIA

Radio 1, RFO 41.038 MHz NIA NIA

Radio 1, RF1 40.935 MHz NIA NIA

Radio 2, RFO 41.005 MHz NIA NIA

Radio 2, RF1 40.998 MHz NIA NIA
16QAM

Radio 1, RFO 41.097 MHz NIA NIA

Radio 1, RF1 41.08 MHz NIA NIA

Radio 2, RFO 41.135 MHz NIA NIA

Radio 2, RF1 40.965 MHz NIA NIA
BAQAM

Radio 1, RFO 41.228 MHz NIA NIA

Radio 1, RF1 41.014 MHz NIA NIA

Radio 2, RFO 41 MHz NIA NIA

Radio 2, RF1 41.242 MHz NIA NIA
256QAM

Radio 1, RFO 41.155 MHz NIA NIA

Radio 1, RF1 41129 MHz NIA NIA

Radio 2, RFO 41151 MHz NIA NIA

Radio 2, RF1 41112 MHz NIA NIA
1024-QAM

Radio 1, RFO 41.084 MHz NIA NIA

Radio 1, RF1 41.079 MHz NIA NIA

Radio 2, RFO 41126 MHz NIA NIA

Radio 2, RF1 4113 MHz NIA NIA
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Radio 1, RFO 41.081 MHz N/A N/A
Radio 1, RF1 41.195 MHz N/A N/A
Radio 2, RFO 41.007 MHz N/A N/A
Radio 2, RF1 41.06 MHz N/A N/A

1eQAM
Radio 1, RFO 40.996 MHz N/A N/A
Radio 1, RF1 41.159 MHz N/A N/A
Radio 2, RFO 41.163 MHz N/A N/A
Radio 2, RF1 41.136 MHz N/A N/A

BAQAM
Radio 1, RFO 41.11 MHz N/A N/A
Radio 1, RF1 41.231 MHz N/A N/A
Radio 2, RFO 41.073 MHz N/A N/A
Radio 2, RF1 41.098 MHz N/A N/A

2560AM
Radio 1, RFO 41.187 MHz N/A N/A
Radio 1, RF1 41.225 MHz N/A N/A
Radio 2, RFO 41.091 MHz N/A N/A
Radio 2, RF1 41.098 MHz N/A N/A

1024QAM
Radio 1, RFO 40.948 MHz N/A N/A
Radio 1, RF1 41.159 MHz N/A N/A
Radio 2, RFO 41.031 MHz N/A N/A
Radio 2, RF1 40.966 MHz N/A N/A

(Combined Bandwidth ~ MaRadiol  MaxRado2
10 MHz BW 10.108 MHz 10.091 MHz 20.199 MHz N/A N/A
20 MHz BW 19.381 MHz 19.306 MHz 38.687 MHz N/A N/A
40 MHz BW 41.231 MHz 41.242 MHz 82.473 MHz N/A N/A
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EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 4-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 10.065 MHz | N/A | N/A |

5 Agilent B9:07:01 Oct 19, 2017 R T
- 5 e |"| 0

Mater

#Atte

e b eptb
J i
|

Occupied Bandwidth Occ BW % Pur
9.2091 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 4-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.098 MHz | N/A | N/A ]

% Agilent B9:27:48 Oct 19, 2017 R T

Occupied Bandwidth Occ BH % PWr
9.2680 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004
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EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 4-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 10.063 MHz | N/A | N/A |

5 Agilent 89:51:38 Oct 19, 2017 R T
:rials Techno

=]

Occupied Bandwidth Occ BW % Pur
9.2390 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 4-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.056 MHz | N/A | N/A ]

% Agilent 18:23:39 Oct 19, 2017 R T

#Htte

Occupied Bandwidth Occ BH % PWr
9.2114 MHz x dB

Transmit Freq Error
Occupied Bandwidth 16
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EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 16-QAM, Radio 1, RFO

Value Limit Result
[ [ [ [ [ 10.079 MHz | N/A | N/A |

HE Agllent @9 16: 55 Oct 19, 2617 R T

Occupied Bandwidth Occ BW % Pur
9.2508 MHz x db

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 16-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.072 MHz | N/A | N/A ]

% Agilent B9:31:59 Oct 19, 2017 R T

#Htte

l o b 1||]-"-.‘H','A14\|..,Jﬂ"-rlf|f\l ! Uu-,l by pal-.-rﬂ‘buh\
‘~:

Occupied Bandwidth Occ BH % PWr
9.2954 MHz x dB

Transmit Freq Error
Occupied Bandwidth
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EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 16-QAM, Radio 2, RFO

Value Limit Result
[ [ | | [ 10.06 MHz | N/A [ N/A |

5 Agilent B9:56:47 Oct 19, 2017 R T
:rials Techno

=]

#Atte

%

ﬁ”ﬁ ufﬂ-'l#h'ﬂ*ﬂ' IRt o i
! 4

Occupied Bandwidth Occ BW % Pur
9.2870 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 16-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.091 MHz | N/A | N/A ]

Agilent 18:27:46 Oct 19, 2017 R T
nt C

#Htte

Occupied Bandwidth Occ BH % PWr
9.2799 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004
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EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 64-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 10.053 MHz | N/A | N/A

5 Agilent 89:14:41 Oct 19, 2017 R T
- 5 e |"| 0

Mater

Occupied Bandwidth Occ BW % Pur
9.2445 MHz x db

Transmit Freq Error -14
Occupied Bandwidth

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 64-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.078 MHz | N/A | N/A

Agilent 83:37:11 Oct 19, 2017 R T
211t C

#Htte

Occupied Bandwidth Occ BH % PWr
9.2481 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004
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EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 64-QAM, Radio 2, RFO

Value Limit Result
[ [ | | [ 10071 MHz ]| N/A [ N/A |

%5 Agilent 10:00:56 Oct 19, 2017 R T
- 5 e |"| 0

Mater

#Atte

ﬁ‘i 7 Nl\dlllfh1'|‘l|r.l'|ﬂiq'rr Aol J-'y_ﬂ'"h*“;rhliv. ‘f[‘{L-p,llll,l‘,“\’qJﬂ.‘i'q&'.l %

|
|T

|

Occupied Bandwidth Occ BW % Pur
9.2495 MHz x db

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 64-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.077 MHz | N/A | N/A ]

Agilent 18:41:01 0Oct 19, 2017 R T
nt C

#Htte

q;-i."'“ﬂ""'; " LTI

{

Occupied Bandwidth Occ BH % PWr
9.1601 MHz x dB

Transmit Freq Error
Occupied Bandwidth 16
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EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 256-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 10.089 MHz | N/A | N/A |

5 Agilent 89:138:32 Oct 19, 2017 R T
- 5 e |"| 0

Mater

#Atte

#\lﬂ'ﬁrl"'f"b‘l'ww\‘r' ’v”'kﬁ"d"ﬂi"llrll“l"\ '*'lv"“ini“ri'ﬂrf?'ujl'«"" ‘T’W%
I

Occupied Bandwidth Occ BW % Pur
9.2772 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 256-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.108 MHz | N/A | N/A ]

Agilent 99:41:15 0Oct 19, 2017 R T
nt C

#Htte

Occupied Bandwidth Occ BH % PWr
9.2274 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004
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EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 256-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 10.083 MHz | N/A | N/A |

5 Agilent 10:05:18 Oct 19, 2017 R T
:rials Techno

=]

#Atte

%]r'h\f"ﬂ"'“ph"*'l appalors, ""r'""l‘"1'ﬂ.']J"l.l"\"’w“*""“u"n""""“rxﬂ?

f
I

Occupied Bandwidth Occ BW % Pur
9.2760 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 256-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.038 MHz | N/A | N/A ]

Agilent 18:45:02 Oct 19, 2817 R T

#Htte
|
,mJ'|."J""'n'Fl'|i1'\‘1i'L”"lfr-T"'J"“""N\n'lﬂ\""mn#“mHh'*l‘ﬂl.ﬂwﬂll‘ﬂlﬂn
i
|

Occupied Bandwidth Occ BH % PWr
9.2685 MHz x dB

Transmit Freq Error
Occupied Bandwidth
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EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 1024-QAM, Radio 1, RFO

Value Limit Result
[ [ [ [ [ 10.108 MHz | N/A | N/A |

%5 Agilent B9:23:02 Oct 19, 2017 R T
:rials Techno

=]

#Atte

r‘.havh.,:ﬂ«4H.\Hq,mﬂvvfn1u"L,.'fHm-ma..wu,"h’h,sl,u.«w«-mmq

y h'd
i

|

Occupied Bandwidth Occ BW % Pur
9.2827 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 1024-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.084 MHz | N/A | N/A ]

Agilent 83:45:22 Oct 19, 2017 R T
211t C

#Htte

Occupied Bandwidth Occ BH % PWr
9.2791 MHz x dB

Transmit Freq Error
Occupied Bandwidth 16

Report No. MAX40004
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EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 1024-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 10.061 MHz | N/A | N/A |

5 Agilent 10:09:24 Oct 19, 2017 R T
:rials Techno

=]

#Atte

ﬁ!Iﬂu'.twﬂr('m-mwl T T
|l
/

Occupied Bandwidth Occ BW % Pur
9.2669 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 10 MHz BW, 1024-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.052 MHz | N/A | N/A ]

Agilent 18:43:85 Oct 19, 2017 R T
211t C

#Htte

Occupied Bandwidth Occ BH % PWr
9.2134 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

257/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 4-QAM, Radio 1, RFO

Value Limit Result
[ | [ | [ 10.09 MHz | N/A | N/A

%5 Agilent 12:18:42 Oct 19, 2017 R T

echno

f

|

Occupied Bandwidth
9.2052 MHz % dB

Occ EW % Pwr

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 4-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.061 MHz | N/A | N/A

Agilent 11:48:29 Oct 19, 2817 R T

#Htte

Occ BH % Pur

Occupied Bandwidth
9.2394 MHz % dB

Transmit Freq Error
Occupied Bandwidth 16
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EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 4-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 10.062 MHz | N/A | N/A

% Agilent 11:16:22 Oct 19, 2017 R T
T 5 Tec

echno

Occupied Bandwidth
9.2270 MHz % dB

Occ EW % Pwr

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 4-QAM, Radio 2, RF1

Value Limit Result
| [ [ [ [ 10.06 MHz | N/A | N/A

Agilent 18:54:05 Oct 19, 2817 R T

#Htte

Occ BH % Pur

Occupied Bandwidth
9.2068 MHz % dB

Transmit Freq Error
Occupied Bandwidth 16

Report No. MAX40004

259/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 16-QAM, Radio 1, RFO

Value Limit Result
[ [ | | [ 10.027 MHz ] N/A [ N/A |

%5 Agilent 12:22:39 Oct 19, 2017 R T
T 5 Tec

echno

Occupied Bandwidth Occ BW % Pur
9.2840 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 16-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.032 MHz | N/A | N/A ]

Agilent 11:45:13 Oct 19, 2817 R T

Occupied Bandwidth Occ BH % PWr
9.2375 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004 260/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 16-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 10.062 MHz | N/A | N/A |

5 Agilent 11:20:56 Oct 19, 2017 R T
T 5 Tec

echno

Occupied Bandwidth Occ BW % Pur
9.2753 MHz x db

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 16-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.066 MHz | N/A | N/A ]

Agilent 18:58:51 Oct 19, 2817 R T

#Htte

Occupied Bandwidth Occ BH % PWr
9.2744 MHz x dB

Transmit Freq Error Y.
Occupied Bandwidth 16

Report No. MAX40004 261/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 64-QAM, Radio 1, RFO

Value Limit Result
[ [ [ [ [ 10.041 MHz | N/A [ N/A |

%5 Agilent 12:26:56 Oct 19, 2017 R T
T 5 Tec

echno

Occupied Bandwidth Occ BW % Pur
9.2722 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 64-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.067 MHz | N/A | N/A ]

Agilent 11:49:29 Oct 19, 2817 R T

#Htte

Occupied Bandwidth Occ BH % PWr
9.2444 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004 262/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 64-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 10.075 MHz | N/A | N/A |

5 Agilent 11:25:22 Oct 19, 2017 R T
T 5 Tec

echno

Occupied Bandwidth Occ BW % Pur
9.2470 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 64-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.079 MHz | N/A | N/A ]

Agilent 11:03:05 Oct 19, 2817 R T

#Htte

Occupied Bandwidth Occ BH % PWr
9.2992 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004 263/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 256-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 10.037 MHz | N/A | N/A

%5 Agilent 12:39:53 Oct 19, 2017 R T
T 5 Tec

echno

Occupied Bandwidth Occ BW % Pur
9.2768 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 256-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.101 MHz | N/A | N/A

Agilent 11:56:53 Oct 19, 2817 R T

ﬁJ1'|'J'1J.\"|*|I'ah|rbl'1LIr'|*'4‘|’I‘|]]"'"]1'"F*rJU'-rlr"iJ1'l’IJmf'lrnlL'l“'ﬁ‘lmlr-ﬂ"nﬁﬂ'hW;fll

Occupied Bandwidth Occ BH % PWr
9.2653 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

264/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 256-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 10.076 MHz | N/A | N/A |

%5 Agilent 11:29:46 Oct 19, 2017 R T

echno

/

Occupied Bandwidth Occ BW % Pur
9.2486 MHz x db

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 256-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.064 MHz | N/A | N/A ]

Agilent 11:67:18 Oct 19, 2817 R T

Occupied Bandwidth Occ BH % PWr
9.2751 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004 265/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 1024-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 10.076 MHz | N/A | N/A

5 Agilent 12:34:43 Oct 19, 2017 R T

echno

Occupied Bandwidth Occ BW % Pur
9.2089 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 1024-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.074 MHz | N/A | N/A

Agilent 12:08:58 Oct 19, 2817 R T

#Htte

¥ Mool el
! 1

|
|

Occupied Bandwidth Occ BH % PWr
9.2671 MHz x dB

Transmit Freq Error
Occupied Bandwidth 16

Report No. MAX40004

266/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 1024-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 10.069 MHz | N/A | N/A |

5 Agilent 11:34:07 Oct 19, 2017 R T
T 5 Tec

echno

Occupied Bandwidth Occ BW % Pur
9.2465 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5195 MHz (Mid Channel), 10 MHz BW, 1024-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.08 MHz | N/A | N/A ]

Agilent 11:11:24 Oct 19, 2817 R T

#Htte

Occupied Bandwidth Occ BH % PWr
9.2491 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004 267/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 4-QAM, Radio 1, RFO

Value Limit Result
[ [ [ [ [ 10.049 MHz | N/A | N/A |

%5 Agilent 12:40:06 Oct 19, 2017 R T
T 5 Tec

echno

Occupied Bandwidth Occ BW % Pur
9.2648 MHz x db

Transmit Freq Error
Occupied Bandwidth 18649 MHz

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 4-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.084 MHz | N/A | N/A ]

Agilent 13:05:28 Oct 19, 2817 R T

Occupied Bandwidth Occ BH % PWr
9.2535 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004 268/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 4-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 10.058 MHz | N/A | N/A |

%5 Agilent 13:28:00 Oct 19, 2017 R T

echno

#Atte

r.N,Jq'|"l'\llr,a,l|I,..1-,‘d".l‘w“llw!“hm'ﬁ'hﬁ‘ﬂi‘ ﬁuﬂ" U'JlLl‘lL,l.-rL\mT"'lfi’k W
¢

Occupied Bandwidth Occ BW % Pur
9.2386 MHz x db

Transmit Freq Error =1,
Occupied Bandwidth

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 4-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.068 MHz | N/A | N/A ]

Agilent 13:52:16 Oct 19, 2817 R T

#Htte

,,;,..Im“ﬂn,n,«1.J\1l1”|,'!'r'1||'|i."ml!u'|“"I'h'nrFJH'J"\'M"W"\'\'I\'WM,'PW;?

)i

[

Occupied Bandwidth Occ BH % PWr
9.2528 MHz x dB

Transmit Freq Error 1.
Occupied Bandwidth

Report No. MAX40004

269/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 16-QAM, Radio 1, RFO

Value Limit Result
[ [ [ [ [ 10.075 MHz | N/A | N/A |

5 Agilent 12:44:23 Oct 19, 2017 R T

echno

#Atte

;wh[hﬂ"\h”f|\*rm1,lj"'ﬂu"llf‘ full L*u'r".\I‘u'f‘-"’”Mn~"|\""|,ﬂ'ﬂi"'.-¢ﬂ,
2

Occupied Bandwidth Occ BW % Pur
9.2284 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 16-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.038 MHz | N/A | N/A ]

Agilent 13:18:18 Oct 19, 2817 R T

Occupied Bandwidth Occ BH % PWr
9.2081 MHz x dB

Transmit Freq Error -11.1
Occupied Bandwidth 16

Report No. MAX40004 270/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 16-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 9.953MHz | N/A | N/A |

5 Agilent 13:32:11 Oct 19, 2017 R T
T 5 Tec

echno

#Atte

?.;e..J\-:H'"u1.1‘-'J'*.,i"'|\||rn'ﬂ., 1"nl,r,.;J*'&I"|\,rrq‘;ﬂ‘!|,|".u'.w'i'ﬁl'l.,-*n,'p..»w?
J|
|

Occupied Bandwidth Occ BW % Pur
9.2492 MHz x db

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 16-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.05 MHz | N/A | N/A ]

Agilent 14:01:57 Oct 19, 2817 R T

#Htte

?'M'u"lJ".I‘;r,IL’%“q'J"'rH\']"m#.,-J" nj‘v.ii" '.rllp'NLmr.,.ﬂ lﬂ"llw‘"l‘uplhlqt

f,|

f

Occupied Bandwidth Occ BH % PWr
9.2393 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

271/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 64-QAM, Radio 1, RFO

Value Limit Result
[ [ [ [ [ 10.024 MHz | N/A [ N/A |

%5 Agilent 12:48:56 Oct 19, 2017 R T

echno

Occupied Bandwidth Occ BW % Pur
9.2553 MHz x db

Transmit Freq Error
Occupied Bandwidth 186

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 64-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.091 MHz | N/A | N/A ]

Agilent 13:14:28 Oct 19, 2817 R T

Occupied Bandwidth Occ BH % PWr
9.2792 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004 272/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 64-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 10.075 MHz | N/A | N/A |

5 Agilent 13:36:02 Oct 19, 2017 R T

echno

#Atte

A
A

Occupied Bandwidth Occ BW % Pur
9.2455 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 64-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.047 MHz | N/A | N/A ]

Agilent 14:06:48 Oct 19, 2817 R T

M hedonpst Ihw'~'1*.ff'l1.-1wuhﬁm-lh,,'m .

ﬂ"ﬂf

|J

Occupied Bandwidth Occ BH % PWr
9.2013 MHz x dB

Transmit Freq Error
Occupied Bandwidth 16

Report No. MAX40004

273/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 256-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 10.038 MHz | N/A | N/A

5 Agilent 12:53:05 Oct 19, 2017 R T
T 5 Tec

echno

Occupied Bandwidth Occ BW % Pur
9.2357 MHz x db

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 256-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.042 MHz | N/A | N/A

Agilent 13:18:51 Oct 19, 2817 R T

#Htte

?i,-‘|fanp.|r.t\H4*‘hl"fermJl-r'L,,'nﬁHIﬁFmﬂ. y'\!.l‘n,,rpl!nlr"-u"'l.f‘v.,fmﬂ.-.%

Occupied Bandwidth Occ BH % PWr
9.2613 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

274/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 256-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 10.045 MHz | N/A | N/A |

%5 Agilent 13:40:16 Oct 19, 2017 R T
T 5 Tec

echno

Occupied Bandwidth Occ BW % Pur
9.2371 MHz x db

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 256-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.034 MHz | N/A | N/A ]

Agilent 14:18:43 Oct 19, 2817 R T

Occupied Bandwidth Occ BH % PWr
9.2521 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004 275/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 1024-QAM, Radio 1, RFO

Value Limit Result
[ [ [ [ [ 10.078 MHz | N/A | N/A |

%5 Agilent 12:57:58 Oct 19, 2017 R T

echno

Occupied Bandwidth
9.2268 MHz

Transmit Freq Error -11.4
Occupied Bandwidth

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 1024-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 10.057 MHz | N/A | N/A ]

Agilent 13:23:07 Oct 19, 2817 R T

Occupied Bandwidth Occ BH % PWr
9.2569 MHz x dB

Transmit Freq Error
Occupied Bandwidth 16

Report No. MAX40004

276/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 1024-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 10.099 MHz | N/A | N/A |

5 Agilent 13:44:35 Oct 19, 2017 R T

echno

#Atte

Jﬂq‘ﬂ‘,ﬂﬁ"u’l-.f bﬁf+,‘.r'ﬁ.‘.'I,a,h*fh‘r.1J-.1,l.,.,'"fla,iq‘l.ul*,-..,m'wﬂw]

Occupied Bandwidth Occ BW % Pur
9.2643 MHz x db

Transmit Freq Error
Occupied Bandwidth 16

5150 - 5250 MHz Band, 5245 MHz (High Channel), 10 MHz BW, 1024-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 10.059 MHz | N/A | N/A ]

Agilent 14:14:37 Oct 19, 2817 R T

Occupied Bandwidth Occ BH % PWr
9.2370 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004 277/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 4-QAM, Radio 1, RFO

Value Limit Result
[ [ [ [ [ 19.266 MHz | N/A | N/A |

5 Agilent 15:25:51 Oct 19, 2017 R T
:rials Techno

=]

#Atte dB

fm'-4ri'n'H"m,HL«.,;ﬂ'Wn“‘hﬂ#Mﬁwlﬁm,ﬁm?
{

Occupied Bandwidth Occ BW % Pur
17.5959 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 4-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.274 MHz | N/A | N/A ]

% Agilent 15:85:15 0Oct 19, 2017 R T

#Htte

M 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.5920 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

278/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 4-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 19.208 MHz | N/A | N/A

5 Agilent 14:43:49 Oct 19, 2617 R T
:rials Techno

=]

Occupied Bandwidth Occ BW % Pur
175076 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 4-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.181 MHz | N/A | N/A

% Agilent 14:22:48 0Oct 19, 2017 R T

#Htte

?‘.t,;al.J1“»q*p)«mﬁH\.ru.‘11.q;.,m.-*l11**ﬁhh\.*,h,-ﬁﬁ{u‘4_d\1,p

J' |

M 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.6099 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

279/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 16-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.299 MHz | N/A | N/A

5 Agilent 15:30:26 Oct 19, 2017 R T
:rials Techno

=]

Occupied Bandwidth Occ BW % Pur
17.5897 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 16-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.256 MHz | N/A | N/A

% Agilent 15:83:26 Oct 19, 2017 R T

#Htte

q,,r~fum{lsuLwh',wb.fuu'nw'mmwwu.w%
l|

|

M 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
176325 MHz x dB

Transmit Freq Error 16
Occupied Bandwidth

Report No. MAX40004

280/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 16-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 19.277 MHz | N/A | N/A

% Agilent 14:47:55 (Oct 19, 2617 R T
Materials Techno

Mater

Occupied Bandwidth
17.5665 MHz % dB

Occ EW % Pwr

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 16-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.251 MHz | N/A | N/A

% Agilent 14:27:11 0Oct 19, 2017 R T

#Htte

M 308 kHz
Occupied Bandwidth
17.6249 MHz % dB

Occ BH % Pur

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

281/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 64-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.258 MHz | N/A | N/A

5 Agilent 15:35:54 Oct 19, 2017 R T
:rials Techno

=]

Occupied Bandwidth Occ BW % Pur
175254 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 64-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.302 MHz | N/A | N/A

Agilent 15:13:19 0Oct 19, 2017 R T
nt C

#Htte

M 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.5290 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

282/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 64-QAM, Radio 2, RFO

Value Limit Result
[ [ | | [ 19.242 MHz ]| N/A [ N/A

5 Agilent 14:51:55 Oct 19, 2017 R T
:rials Techno

=]

Occupied Bandwidth
175514 MHz % dB

Occ EW % Pwr

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 64-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.252 MHz | N/A | N/A

% Agilent 14:31:12 0Oct 19, 2017 R T

#Htte

M 308 kHz
Occupied Bandwidth
17.5454 MHz % dB

Occ BH % Pur

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

283/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 256-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.281 MHz | N/A | N/A

5 Agilent 15:41:16 Oct 19, 2017 R T
:rials Techno

=]

Occupied Bandwidth Occ BW % Pur
17.5903 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 256-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.368 MHz | N/A | N/A

Agilent 15:17:07 Oct 19, 2817 R T

#Htte

?,1f“fr'T”L1#"f'fl‘*‘HiWWf*lﬂdw."’twﬂuﬁhﬂlﬁlbb

r

M 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
176812 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

284/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 256-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 19.239 MHz | N/A | N/A

5 Agilent 14:55:43 Oct 19, 2017 R T
- 5 e |"| 0

Mater

Occupied Bandwidth Occ BW % Pur
17.5802 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 256-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.159 MHz | N/A | N/A

Agilent 14:35:09 Oct 19, 20817 R T
- #Htte

mewwm Jm,m*.l.pwwmi

|
i

M 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
175912 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

285/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 1024-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.307 MHz | N/A | N/A

5 Agilent 15:45:41 Oct 19, 2017 R T
:rials Techno

=]

Occupied Bandwidth Occ BW % Pur
175714 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 1024-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.27MHz | N/A | N/A

% Agilent 15:21:29 0Oct 19, 2017 R T

#Htte

M 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.5287 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

286/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 1024-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 19.195 MHz | N/A | N/A |

5 Agilent 15:00:18 Oct 19, 2017 R T
- 5 e |"| 0

Mater

Occupied Bandwidth
17.5842 MHz

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5160 MHz (Low Channel), 20 MHz BW, 1024-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.23MHz | N/A | N/A ]

% Agilent 14:33:19 0Oct 19, 2017 R T

#Htte

M 308 kHz
Occupied Bandwidth
175171 MHz % dB

Occ BH % Pur

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

287/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 4-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.295 MHz | N/A | N/A

5 Agilent 15:52:01 Oct 19, 2017 R T
T 5 Tec

echno

Occupied Bandwidth Occ BW % Pur
175674 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 4-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.333MHz | N/A | N/A

Agilent 16:15:13 Oct 19, 2817 R T

J : #\BH 1 MHz

Occupied Bandwidth Occ BH % PWr
17.7433 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

288/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 4-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 19.299 MHz | N/A | N/A

%5 Agilent 88:22:31 Oct 2@, 2017 R T

echno

Occupied Bandwidth
17.4963 MHz % dB

Occ EW % Pwr

Transmit Freq Error -
Occupied Bandwidth

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 4-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.296 MHz | N/A | N/A

Agilent 83:47:44 Oct 28, 2817 R T

M 308 kHz
Occupied Bandwidth
17.6593 MHz % dB

Occ BH % Pur

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

289/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 16-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.306 MHz | N/A | N/A

5 Agilent 15:57:04 Oct 19, 2017 R T
T 5 Tec

echno

Occupied Bandwidth
17.5647 MHz % dB

Occ EW % Pwr

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 16-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.333MHz | N/A | N/A

Agilent 16:19:25 Oct 19, 2817 R T

#Htte

M 308 kHz
Occupied Bandwidth
17.5825 MHz % dB

Occ BH % Pur

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

290/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 16-QAM, Radio 2, RFO

Value Limit Result
[ | [ | [ 193MHz | N/A | N/A

%5 Agilent B8:27:32 Oct 2@, 2017 R T

echno

Occupied Bandwidth
17.5549 MHz % dB

Occ EW % Pwr

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 16-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.186 MHz | N/A | N/A

Agilent B3:52:30 Oct 28, 2817 R T

#Htte

M 308 kHz
Occupied Bandwidth
175673 MHz % dB

Occ BH % Pur

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

291/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 64-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.318 MHz | N/A | N/A

%5 Agilent 16:01:28 Oct 19, 2017 R T

echno

Occupied Bandwidth Occ BW % Pur
17.6533 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 64-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.242 MHz | N/A | N/A

Agilent B3:03:03 Oct 28, 2817 R T

#Htte

?l."v\‘qIl‘l‘H'ri’ﬂ'1\'4Ir'1|f“[“‘°\hm\\"&"\r“"ﬁ*'w"‘hmlﬂ?
a

/

}

M 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.5636 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

292/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 64-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 19.212MHz ]| N/A [ N/A |

%5 Agilent 88:31:44 Oct 2@, 2017 R T
T 5 Tec

echno

#Atte dB

fa'r"hl4'M1'1’U7’h'|'r-"fI’h"'vlWl‘f»'.11“h\‘L‘I'IJ{‘.*)’fﬂﬁlh\‘r‘Ml'\“ql

Occupied Bandwidth Occ BW % Pur
17.6394 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 64-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.15 MHz | N/A | N/A ]

Agilent 83:58:18 Oct 28, 2817 R T

#Htte

WMMJ Lw’m,,nﬂi'u'u-ﬂftmﬁ'*ﬁ&w’mmf'm

M 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.8151 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

293/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 256-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.332 MHz | N/A | N/A

5 Agilent 16:05:47 Oct 19, 2017 R T

echno

Occupied Bandwidth
175446 MHz % dB

Occ EW % Pwr

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 256-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.381 MHz | N/A | N/A

Agilent B3:13:26 Oct 28, 2817 R T

#Htte

M 308 kHz
Occupied Bandwidth
17.6597 MHz % dB

Occ BH % Pur

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

294/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 256-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 19.196 MHz | N/A | N/A

%5 Agilent B8:38:26 Oct 2@, 2017 R T

echno

#Atte

¢wﬁ.ﬁ?ﬁw¢ \lW'*1”m\’1uh"‘{nlmfu"%WwWW1\%
}
k

/
|.

Occupied Bandwidth
175464 MHz % dB

Occ EW % Pwr

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 256-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.232 MHz | N/A | N/A

Agilent B3:02:22 Oct 28, 2817 R T

#Htte

M 308 kHz
Occupied Bandwidth
17.6085 MHz % dB

Occ BH % Pur

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

295/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 1024-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.288 MHz | N/A | N/A

5 Agilent 16:09:52 Oct 19, 2017 R T

echno

Occupied Bandwidth
17.5982 MHz

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 1024-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.324 MHz | N/A | N/A

Agilent 83:17:27 Oct 28, 2817 R T

#Htte

f

M 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.5585 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

296/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 1024-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 19.306 MHz | N/A | N/A

% Agilent 88:42:48 Oct 2@, 2017 R T
T 5 Tec

echno

Occupied Bandwidth Occ BW % Pur
176167 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5200 MHz (Mid Channel), 20 MHz BW, 1024-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.288 MHz | N/A | N/A

Agilent B3:06:37 Oct 28, 2817 R T

#Htte

J : #\BH 1 MHz

Occupied Bandwidth Occ BH % PWr
17.5866 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

297/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 4-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.316 MHz | N/A | N/A

5 Agilent 10:31:55 Oct 2@, 2017 R T
T 5 Tec

echno

Occupied Bandwidth
176427 MHz % dB

Occ EW % Pwr

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 4-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.221 MHz | N/A | N/A

Agilent 16:11:17 Oct 28, 2817 R T

J
|

N 308 kHz
Occupied Bandwidth
17.6599 MHz % dB

Occ BH % Pur

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

298/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 4-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 19.219 MHz | N/A | N/A

%5 Agilent 89:47:38 Oct 2@, 2017 R T

echno

Occupied Bandwidth Occ BW % Pur
175822 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 4-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.238 MHz | N/A | N/A

Agilent 83:24:05 Oct 28, 2817 R T

#Htte

fqH,l"!-'q|}‘n“"“"l"r“-""'H"""\’iﬂ'ﬂ;}#ﬂl‘“’iﬂ*!“h'k"p’\‘“'\m‘jn"h
I

N 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.6395 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

299/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 16-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.307 MHz | N/A | N/A

5 Agilent 10:36:19 Oct 2@, 2017 R T

echno

Occupied Bandwidth Occ BW % Pur
17.5857 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 16-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.084 MHz | N/A | N/A

Agilent 18:15:45 Oct 28, 2017 R T
211t C

#Htte

N 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.4984 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

300/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 16-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 19.195 MHz | N/A | N/A

5 Agilent 89:51:31 Oct 2@, 2017 R T

echno

Occupied Bandwidth
175197 MHz % dB

Occ EW % Pwr

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 16-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.176 MHz | N/A | N/A

Agilent B3:28:29 Oct 28, 2817 R T

N 308 kHz
Occupied Bandwidth
176793 MHz % dB

Occ BH % Pur

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

301/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 64-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.235 MHz | N/A | N/A

5 Agilent 10:49:35 Oct 2@, 2017 R T

echno

#Atte dB

J'*'*r~u'nmw.ﬂ-fuwww»m‘wﬂﬁ
\

Occupied Bandwidth Occ BW % Pur
175551 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 64-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.264 MHz | N/A | N/A

Agilent 16:13:36 Oct 28, 2017 R T
211t C

#Atte B

?rpJ""MlJ".'l"*nJ"-'n‘h1!'er‘\Ml-ul,Mdpﬂnh\w'\nh..%

!

N 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
175823 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

302/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 64-QAM, Radio 2, RFO

Value Limit Result
[ | [ | [ 19.23MHz | N/A | N/A

%5 Agilent B9:57:47 Oct 2@, 2017 R T
T 5 Tec

echno

Occupied Bandwidth Occ BW % Pur
176277 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 64-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.292 MHz | N/A | N/A

Agilent 83:32:33 Oct 28, 2017 R T
211t C

#Htte
J(|'u.-,rfn#|.-.‘.hl'v...kfm,hU-F,MWr""MMWﬂ'WW
f

N 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
175218 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

303/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 256-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.168 MHz | N/A | N/A

%5 Agilent 10:44:260 Oct 2@, 2017 R T
T 5 Tec

echno

Occupied Bandwidth Occ BW % Pur
17.6004 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 256-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 19.332 MHz | N/A | N/A

Agilent 18:23:52 Oct 28, 2017 R T
211t C

#Htte

N 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.6494 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

304/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 256-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 19.249 MHz ]| N/A [ N/A |

%5 Agilent 10:02:09 Oct 20, 2017 R T
T 5 Tec

echno

#Atte
ﬁr"‘ Hﬂrhfdlﬁliﬂllﬂ"\“"r"wf’fnuﬂ'mw 'O‘MJJ"WI"NH#
{

/

|
E

Occupied Bandwidth
17.5956 MHz

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 256-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.271 MHz | N/A | N/A ]

Agilent 83:36:57 Oct 28, 2817 R T

N 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.5669 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

305/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 1024-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 19.213 MHz | N/A | N/A

=5 Agilent 10:43:07 Oct 20, 2017 R T

echno

Occupied Bandwidth Occ BW % Pur
17.5608 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 1024-QAM, Radio 1, RF1

Value Limit Result

| | | | [ 19.299 MHz | N/A | N/A

N 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.5453 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

306/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 1024-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 19.195 MHz | N/A | N/A

%5 Agilent 10:06:22 Oct 2@, 2017 R T

echno

Occupied Bandwidth Occ BW % Pur
175442 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5240 MHz (High Channel), 20 MHz BW, 1024-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 19.245 MHz | N/A | N/A

Agilent 83:41:12 Oct 28, 2017 R T
211t C

#Htte

N 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
175780 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

307/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 4-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 41.038 MHz | N/A | N/A |

5 Agilent 10:54:47 Oct 2@, 2017 R T
- 5 e |"| 0

Mater

#Htte dB

Mmdmwwm
| \l

i .

|

-

|
&*\WMMMH:MM "
pl. 5

Occupied Bandwidth Occ BW % Pur
37.4905 MHz ® dB

|1 Mz

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 4-QAM, Radio 1, RF1

Value Limit Result
| [ | | [ 40.935 MHz | N/A | N/A |

Occupied Bandwidth Occ BH % PWr
37.6062 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

308/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 4-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 41.005 MHz ] NA_ N/A

5 Agilent 11:35:14 Oct 2@, 2017 R T
- 5 e |"| 0

Mater

|1 MHz

Occupied Bandwidth Occ BW % Pur
37.5699 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 4-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 40.998 MHz | N/A | N/A

Agilent 11:59:56 0Oct 2@, 2917 R T
nt C

Occupied Bandwidth Occ BH % PWr
37.6646 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

309/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 16-QAM, Radio 1, RFO

Value Limit Result
[ [ [ [ [ 41.097 MHz | NA_ N/A

%5 Agilent 10:58:46 Oct 2@, 2017 R T
- 5 e |"| 0

Mater

|1 MHz

Occupied Bandwidth Occ BW % Pur
37.4518 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 16-QAM, Radio 1, RF1

Value Limit Result

| [ [ [ [ 41.08 MHz | N/A | N/A

|1 Mz

Occupied Bandwidth Occ BH % PWr
37.5900 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

310/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 16-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 41.135 MHz | N/A | N/A |

5 Agilent 11:48:16 Oct 2@, 2017 R T
- 5 e |"| 0

Mater

dB

Al

|1 MHz

Occupied Bandwidth Occ BW % Pur
37.5264 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 16-QAM, Radio 2, RF1

Value Limit Result
| [ | | [ 40.965 MHz | N/A | N/A |

Agilent 12:63:44 0Oct 2@, 2917 R T
nt C

Occupied Bandwidth Occ BH % PWr
376143 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

311/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 64-QAM, Radio 1, RFO

Value Limit Result
[ [ [ [ [ 41.228 MHz | NA_ N/A

%5 Agilent 11:02:25 Oct 2@, 2017 R T
- 5 e |"| 0

Mater

|1 MHz

Occupied Bandwidth Occ BW % Pur
37.5516 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 64-QAM, Radio 1, RF1

Value Limit Result

| | | | [ 41.014 MHz | N/A | N/A

W 1 MHz

Occupied Bandwidth Occ BH % PWr
375101 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

312/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 64-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 41MHz ] N/A [ N/A

%5 Agilent 11:44:12 Oct 2@, 2017 R T
- 5 e |"| 0

Mater

l I1H_ . o

Occupied Bandwidth Occ BW % Pur
37.5242 MHz xdB -

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 64-QAM, Radio 2, RF1

Value Limit Result

| | | | [ 41.242 MHz | N/A | N/A

|1 Mz

Occupied Bandwidth Occ BH % PWr
37.5555 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

313/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 256-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 41.155 MHz | N/A | N/A |

%5 Agilent 11:06:21 Oct 2@, 2017 R T
- 5 e |"| 0

Mater

|1 MHz

Occupied Bandwidth Occ BW % Pur
37.5454 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 256-QAM, Radio 1, RF1

Value Limit Result
| [ | | [ 41.129 MHz | N/A | N/A |

Agilent 11:26:27 Oct 28, 2017 R T
nt C
#Htte

F,mmmﬂ%mwmm

|1 Mz

Occupied Bandwidth Occ BH % PWr
37.5190 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004 314/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 256-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 41151 MHz | NA_ N/A

5 Agilent 11:43:41 Oct 2@, 2017 R T
- 5 e |"| 0

Mater

|1 MHz

Occupied Bandwidth Occ BW % Pur
376058 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 256-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 41112 MHz | N/A | N/A

Agilent 12:11:27 0Oct 2@, 2917 R T
nt C

#Htte dB

f,w*wwwwmwﬂm
f

|1 Mz

Occupied Bandwidth Occ BH % PWr
37.4864 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

315/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 1024-QAM, Radio 1, RFO

Value Limit Result
[ [ | | [ 41.084 MHz ]| N/A [ N/A

%5 Agilent 11:19:16 Oct 2@, 2017 R T
- 5 e |"| 0

Mater

|1 MHz

Occupied Bandwidth Occ BW % Pur
37.5387 MHz ® dB

Transmit Freq Error -
Occupied Bandwidth

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 1024-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 41.079 MHz | N/A | N/A

Agilent 11:30:26 Oct 2@, 2917 R T
nt C

#Htte

|1 Mz

Occupied Bandwidth Occ BH % PWr
375273 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

316/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 1024-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 41.126 MHz | NA_ N/A

5 Agilent 11:54:18 Oct 2@, 2017 R T
- 5 e |"| 0

Mater

|1 MHz

Occupied Bandwidth Occ BW % Pur
37.5675 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5190 MHz (Low Channel), 40 MHz BW, 1024-QAM, Radio 2, RF1

Value Limit Result

| [ [ [ [ 41.13MHz | N/A | N/A

|1 Mz

Occupied Bandwidth Occ BH % PWr
37.4589 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

317/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 4-QAM, Radio 1, RFO

Value Limit Result
[ [ [ [ [ 41.081 MHz | NA_ N/A

5 Agilent 13:23:50 Oct 2@, 2017 R T
T 5 Tec

echno

i1 MHz
Occupied Bandwidth Occ BW % Pur
37.5283 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 4-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 41.195 MHz | N/A | N/A

Agilent 13:63:49 0Oct 2@, 2917 R T
nt C

11 MHz

Occupied Bandwidth Occ BH % PWr
37.6898 MHz x dB

Transmit Freq Error
Occupied Bandwidth 41.1

Report No. MAX40004

318/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 4-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 41.007 MHz ] NA_ N/A

%5 Agilent 12:41:39 Oct 2@, 2017 R T
- - 5 e |"| 0

Mater

11 MHz

Occupied Bandwidth Occ BW % Pur
37.5267 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 4-QAM, Radio 2, RF1

Value Limit Result
| [ [ [ [ 41.06 MHz | N/A | N/A

Agilent 12:28:39 Oct 28, 2817 R T

11 MHz

Occupied Bandwidth Occ BH % PWr
37.5765 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

319/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 16-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 40.996 MHz | N/A | N/A |

%5 Agilent 13:28:12 Oct 2@, 2017 R T
- - 5 e |"| 0

Mater

41 MHz

Occupied Bandwidth Occ BW % Pur
37.7539 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 16-QAM, Radio 1, RF1

Value Limit Result
| [ | | [ 41.159 MHz | N/A | N/A |

Agilent 13:07:43 Oct 28, 2817 R T

11 MHz

Occupied Bandwidth Occ BH % PWr
37.4661 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004 320/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 16-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 41.163 MHz | NA_ N/A

%5 Agilent 12:45:39 Oct 2@, 2017 R T
- 5 e |"| 0

Mater

11 MHz

Occupied Bandwidth Occ BW % Pur
37.5530 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 16-QAM, Radio 2, RF1

Value Limit Result
| | | | [ 41.136 MHz | N/A | N/A

Agilent 12:24:29 Oct 28, 2817 R T

#Atte dB

Jﬁd.nihwmﬁw|wwm

W 1 MHz

Occupied Bandwidth Occ BH % PWr
37.5246 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

321/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 64-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 4L11MHz | N/A | N/A

5 Agilent 13:32:24 Oct 2@, 2017 R T
- - 5 e |"| 0

Mater

i1 MHz
Occupied Bandwidth Occ BW % Pur
37.5658 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 64-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 41.231 MHz | N/A | N/A

Agilent 13:11:56 Oct 2@, 2917 R T
nt C

#Htte dB

N Dol

11 MHz

Occupied Bandwidth Occ BH % PWr
37.6226 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

322/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 64-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 41.073 MHz | N/A | N/A |

% Agilent 12:43:52 Oct 2@, 2017 R T
- 5 e |"| 0

Mater

11 MHz

Occupied Bandwidth Occ BW % Pur
37.5501 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 64-QAM, Radio 2, RF1

Value Limit Result
| [ | | [ 41.098 MHz | N/A | N/A |

Agilent 12:28:19 Oct 28, 2817 R T

11 MHz

Occupied Bandwidth Occ BH % PWr
37.4586 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004 323/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11

XMit 2017.09.21

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 256-QAM, Radio 1, RFO

Value Limit Result
[ [ [ | [ 41.187 MHz | N/A | N/A |

%5 Agilent 13:36:53 Oct 2@, 2017 R T
- - 5 e |"| 0

Mater

#Atte

f

11 MHz

Occupied Bandwidth Occ BW % Pur
37.4748 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 256-QAM, Radio 1, RF1

Value Limit Result
| [ | | [ 41.225 MHz | N/A | N/A |

Agilent 13:15:37 Oct 28, 2817 R T

11 MHz

Occupied Bandwidth Occ BH % PWr
37.5419 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

324/633



EMISSION BANDWIDTH 5.2GHz

ThiTx 2017.07.11 XMit 2017.09.21

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 256-QAM, Radio 2, RFO

Value Limit Result
[ [ [ | [ 41.091 MHz | N/A | N/A |

5 Agilent 12:53:35 Oct 2@, 2017 R T
- - 5 e |"| 0

Mater

41 MHz

Occupied Bandwidth Occ BW % Pur
37.5586 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 256-QAM, Radio 2, RF1

Value Limit Result
| [ | | [ 41.098 MHz | N/A | N/A |

Agilent 12:33:03 Oct 28, 2817 R T

11 MHz

Occupied Bandwidth Occ BH % PWr
37.4535 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004 325/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 1024-QAM, Radio 1, RFO

Value Limit Result
[ [ [ [ [ 20.948 MHz ] NA_ N/A

5 Agilent 13:48:43 Oct 2@, 2017 R T
- - 5 e |"| 0

Mater

11 MHz

Occupied Bandwidth Occ BW % Pur
37.5505 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 1024-QAM, Radio 1, RF1

Value Limit Result
| | | | [ 41.159 MHz | N/A | N/A

Agilent 13:19:36 Oct 28, 2817 R T

#Htte

WMMWWWM»

i’

|
9.

5

W 1 MHz

Occupied Bandwidth Occ BH % PWr
37.6540 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

326/633



EMISSION BANDWIDTH 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 1024-QAM, Radio 2, RFO

Value Limit Result
[ [ [ [ [ 41.031 MHz | NA_ N/A

5 Agilent 12:57:53 Oct 2@, 2017 R T
- 5 e |"| 0

Mater

11 MHz

Occupied Bandwidth Occ BW % Pur
37.5923 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, 5230 MHz (High Channel), 40 MHz BW, 1024-QAM, Radio 2, RF1

Value Limit Result

| | | | [ 40.966 MHz | N/A | N/A

11 MHz

Occupied Bandwidth Occ BH % PWr
37.5252 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

327/633
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